


SPARE PARTS CATALOGUE

For more information, write to:
PREET TRACTORS PVT. LTD.

P.O. Box-28, Patiala Road, Nabha – 147 201 Punjab (INDIA)
Tel.:   01765-220400, 222649

Email:  preettractors@sancharnet.in  |  Visit us: www.preet.co

BOOKLET NO. 007/12/22

FOR AVENGER TRACTOR MODELS
20/26 HP 4WD (MITSUBISHI ENGINE)

9F+3R TRANSMISSION (WITH PC/DC LEVER)



This part catalogue has been prepared to help the customer in ordering parts & also give an idea of assembly 
sequence through exploded views in the respective layouts.

Use only genuine spare parts available from 'Preet Tractors' works or any of the authorized dealers of the 
company.

We have taken utmost care to make this catalogue easy to understand all the details of the components / sub-
assemblies of the tractor.

We hope all the users of this catalogue will find it useful & your suggestion for improving this catalogue shall be 
most welcome.

PREET TRACTORS PVT. LTD.

INTRODUCTION
We are pleased to present this December, 2022 edition `Preet Tractors Avenger Series' Spare Part Catalogue 
for models 20/26 HP 4WD (MITSUBISHI ENGINE) 9F+3R TRANSMISSION (WITH PC/DC LEVER) updated as per
current production.



Each assembly has been given a Group No. such as P-1, P-2, P-3 etc. The same are illustrated in the index page.

The information in each group is added in a tabular form having 6 columns

Column (1): Represents Sr. No. of the part as shown in the exploded assembly drawing

Column (2): Represents the Model in which particular part is used, in this manual A20-26 MHI (2WD & 4WD) Models are covered

Column (3): Represents the Part No. to be used for ordering.

Column (4): Represents Part Name i.e. name of the part.

Column (5): Represents Qty. of the part used in that assembly.

Column (6): Represents Remarks any special comment for that part.

To avoid delay, please quote the following information clearly:-
 1. Model of tractor
 2. Part No., Part Name and Quantity required
 3. Mode of transport
 4. Complete address of the ordering party

Exploded Assembly Diagrams, Spare Parts and Specifications are not binding in detail and are subject to alteration/modification and improvements 
without notice.

HOW TO USE THIS SPARE PARTS CATALOGUE

DIRECTION FOR ORDERING SPARE PARTS

CAUTION

Note:  Where – (dash) is mentioned under Column 5 (Qty.), it means that particular part is not being used for that particular Model.

           Where (AR) (As required) is mentioned, it means that quantity of that particular part depends on our assembly conditions.



INDEX 
GROUP DESCRIPTION GROUP DESCRIPTION 
P-1 CYLINDER HEAD P-29 FUEL PUMP 
P-2 VALVE DRIVE P-30 NOZZLE 
P-3 ROCKERCOVER, NAMEPLATE& BREATHER P-31 FUEL PIPE 
P-4 CAMSHAFT P-32 FUEL FILTER 
P-5 CRANK CASE P-33 FUEL FILTER: D 
P-6 CRANK SHAFT BEARING P-34 GOVERNER 
P-7 GEAR OR CHAIN CASE P-35 INJECTION PUMP 
P-8 GEAR OR CHAIN CASE-D P-36 FUEL INJECTION PUMP DRIVE 
P-9 FLYWHEEL HOUSING P-37 STARTER 
P-10 OIL PAIN P-38 GENERATOR 
P-11 ENGINE SUPPORT P-39 REGULATOR 
P-12 PISTON P-40 SPEED CONTROL 
P-13 CONNECTING ROD P-41 OVERHAUL GASKET KIT 
P-14 CRANKSHAFT P-42 CYLINDER HEAD & LIFTING EYE 
P-15 FLYWHEEL :D P-43 VALVE MECHANISM 
P-16 FRONT PTO P-44 ROCKER COVER 
P-17 INLET SYSTEM P-45 CAMSHAFT & TAPPET 
P-18 EXHAUST SYSTEM P-46 CRANKCASE (ASSY) 
P-19 EXHAUST PIPE : D P-47 CRANKCASE (OIL SEAL CASE) & DRAIN COCK & PIPE 
P-20 OIL SCREEN P-48 MAIN BEARING 
P-21 OIL FILTER P-49 PISTON 
P-22 BREATHER P-50 CONNECTING ROD 
P-23 WATER PUMP P-51 CRANKSHAFT & CRANK PULLEY 
P-24 THERMOSTAT P-52 TIMING GEAR 
P-25 WATER HOSE & PIPE P-53 TIMING GEAR CASE 
P-26 WATER TEMPERATURE GAUGE UNIT P-54 FUEL SYSTEM 
P-27 FAN P-55 FUEL SYSTEM (NOZZLE ASSY) 
P-28 DRIVE BELT P-56 FUEL FILTER 



INDEX 
GROUP GROUP GROUP GROUP 
P-57 GOVERNER P-86 DIFFERENTIAL LOCK ARRANGEMENT 
P-58 GOVERNER P-87 4WD IDLER GEAR ASSY 
P-59 INJECTION PUMP P-88 INTERMEDIATE TRANSMISSION PLATE 
P-60 FUEL INJECTION PUMP DRIVE P-89 GEAR TRAIN PTO & SHIFTER ARRANGEMENT 
P-61 WATER PUMP & WATER PUMP PULLEY P-90 DIFFERENTIAL LOCK CONTROL ASSEMBLY 
P-62 COOLING SYSTEM P-91 HITCH REAR SWINGING DRAWBAR SUBASSEMBLY 
P-63 FAN, FAN SPACER & V-BELT P-92 TRANSMISSION ASSEMBLY DRESSED UP 
P-64 OIL PAN & RELEATED PARTS P-93 GEARBOX & DIFF. HOUSING MTG. 
P-65 OIL PUMP P-94 REAR AXLE HSG RH 
P-66 INLET & EXHAUST SYSTEM P-95 REAR AXLE HSG LH 
P-67 FLYWHEEL HOUSING P-96 HARDWARE CLUTCH HSG. TO GB HSG SPEED 
P-68 STARTER (12V – 1.7KW) P-97 CLUTCH HOUSING NPT 
P-69 GLOW PLUG & WIRE P-98 CLUTCH HSG MONTING 
P-70 ALTERNATOR (12V – 65A) P-99 CLUTCH RELEASE MECHANISM 
P-71 ENGINE CONTROL (STOP) P-100 TOP COVER GBH SPEED 
P-72 ENGINE CONTROL (STOP) P-101 GEARBOX HOUSING SPEED 
P-73 INSTRUMENT P-102 IDLER GEAR REVERSE SPEED 
P-74 OVERHAUL GASKET KIT P-103 DRIVE TRAIN ASSY. 4WD 
P-75 RADIATOR & RELATED PARTS P-104 GEAR TRAIN SPEED 
P-76 SINGLE CLUTCH ASSY. WITH ENGINE P-105 INPUT DRIVE ASSEMBLY 
P-77 DRY AIR CLEANER & RELATED PARTS P-106 GEAR SHIFTER SPEED 
P-78 SILENCER ASSY. & RELATED PARTS P-107 SHIFTER ROD ASSY. SPEED 
P-79 DIFFERENTIAL HOUSING P-108 STEERING WHEEL AND RELATED PARTS 
P-80 BOTTOM COVER PLATE MID PTO P-109 LEVER CONTROL 2WD 4WD SUB ASSEMBLY 
P-81 DIFFERENTIAL CAGE ASSEMBLY P-110 LEVER SPEED GEAR SHIFT SUBASSEMBLY 
P-82 DIFFERENTIAL SUB ASSY. LH P-111 LINKAGE CLUTCH CONTROL SUBASSEMBLY 
P-83 DIFFERENTIAL SUB ASSY. RH P-112 LINKAGE ASSEMBLY BRAKE CONTROL 
P-84 GEAR TRAIN RANGE P-113 HYDRAULIC LIFT ASSY. 
P-85 GEAR SHIFTER RANGE P-114 CYLINDER ASSEMBLY 



INDEX 
GROUP DESCRIPTION GROUP DESCRIPTION 
P-115 INTERNAL LEVER ASSY. P-133 FENDERS SUB ASSEMBLY 
P-116 INTERNAL LEVER ASSY. P-134 REAR TYRE ASSY. & RELATED PARTS 
P-117 TOP LINK BRACKET ASSY. P-135 FUEL TANK ASSY & RELATED PARTS 
P-118 CONTROL LEVER ASSY. P-136 BONNET ASSY. & RELATED PARTS 
P-119 CONTROL LEVER ASSY. P-137 DRIVER SEAT & RELATED PARTS 
P-120 THREE POINT LINKAGE SUBASSEMBLY P-138 HARNESS ASSY. & RELATED PARTS 
P-121 LEVER POSITION AND DRFAT CONTROL 

SUBASSEMBLY P-139 LIGHT , SWITCHES & RELATED PARTS 

P-122 LEVER PTO GEAR SHIFT SUBASSEMBLY P-140 DECAL MODEL IDENTIFICATION 
P-123 LEVER RANGE HIGH LOW MEDIUM GEAR SHIFT 

SUBASSEMBLY P-141 PROPELLER SHAFT ASSEMBLY 

P-124 PLATFORM SUBASSEMBLY P-142 GUARD ASSEMBLY PROPELLER SHAFT 
P-125 THROTTLE LINKAGE & RELATED PARTS P-143 BUMPER ASSY. & RELATED PARTS 
P-126 TUBING AUXILLIARY VALVE SUBASSEMBLY P-144 ACCESSORIES 
P-127 TUBING POWER STEERING SUBASSEMBLY   
P-128 TUBING HYDRAULIC SUCTION SUBASSEMBLY   
P-129 FRONT AXLE BRACKET & RELATED PARTS(4WD)   
P-130 HOUSING SWIVEL FRONT AXLE LH / RH)   
P-130 A HOUSING SWIVEL FRONT AXLE LH / RH)   
P-130 B RETAINER AND BEVEL PINION SHAFT ASSY.   
P-130 C PILLOW BLOCK SUB-ASSEMBLY FRONT & REAR   
P-130 D DIFFERENTIAL ASSEMBLY FRONT AXLE   
P-130 E INDICATOR FRONT AXLE OIL LEVEL P – 130 E   
P-130 F AXLE CYLINDER AND LINK ASSEMBLY   
P-130 G  GUARD STEERING CYLINDER   
P-131 ROPS FOLDABLE SUBASSEMBLY COMPACT   
P-132 FENDERS SUB ASSEMBLY   
 



 CYLINDER HEAD 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 01

P-1



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

HANGER,ENGINE

GASKET,CYLINDERHEAD

BOLT,CYLINDERHEAD

BOLT,FLANGE

BOLT,W/WASHER

GUIDE VALVE

HEADASSY,CYLINDER

HEAD,CYLINDER

MOUTHPIECE

GUIDE,VALVE

CAP,SEALING

CAP,SEALING

RING,VALVESEAT

RING,VALVESEAT

PLUG,TAPERED

 CYLINDER HEAD P-1

QTY.

2

1

8

3

2

6

1

1

3

6

3

1

3

3

1

 

 

 

B/W

FINISHED

SEMIFINISHED

INTAKE

EXHAUST

PART NO.

Pm0105034

PM0105043

PM0105044

PM0105045

PM0105046

NEW PART  

PM0105035

*

*

*

PM0105039

PM0105038

PM0105042

PM0105041

PM0105047



VALVE DRIVE

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 02

P-2



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

CAP,VALVE STEM

ROCKER ARM & STAY ASSY

ARM,ROCKER

SCREW,ADJUSTING

SHAFT ASSY,ROCKER

SPRING,ROCKER SHAFT

STAY,ROCKER

PIN,GROOVED

NUT

RING,SNAP

VALVE,INTAKE

VALVE,EXHAUST

RETAINER,VALVE

LOCK,VALVE SPRING

SEAL,VALVESTEM

BOLT,ROCKERSTAY

TAPPET

ROD,PUSH

BOLT

WASHER,SPRING

WASHER PLAIN

SPRING,VALVE

VALVE DRIVE P-2

QTY.

6

1

6

6

1

2

3

1

6

2

3

3

6

12

6

2

6

6

1

3

3

6

PART NO.

Pm0105048

*

PM0105055

PM0105056

PM0105049

PM0105052

PM0105053

PM0105054

PM0105050

PM0105051

PM0105057

PM0105058

PM0105059

PM0105060

PM0105061

PM0105062

PM0105063

PM0105064

PM0105065

PM0105066

PM0105067

PM0105068



ROCKERCOVER, NAMEPLATE& BREATHER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 04

P-3



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

COVER ASSY,ROCKER

COVER,ROCKER

PIPE,BREATHER

GASKET,ROCKER COVER

LABEL,SERIAL NO.

LABEL,BLANK

NUT,CAP

WASHER,PLAIN

LABEL,EU,N

LABEL,MFG

LABEL,ROHS

ROCKERCOVER, NAMEPLATE& BREATHER P-3

QTY.

1

1

1

1

1

AR

2

2

1

1

1

PART NO.

Pm01051450

*

*

PM0105072

*

*

PM0105074

PM0105075

*

*

*



CAMSHAFT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 06

P-4



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

WASHER,CAMSHAFTSTOP

BEARING,BALL

CAMSHAFT

GEAR,CAMSHAFT(Z=52)

KEY,WOODRUFF

BOLT,W/WASHER

CAMSHAFT P-4

QTY.

1

1

1

1

1

1

PART NO.

Pm0104065

PM0104066

PM0104036

PM0104037

PM0104038

PM0104039



CRANK CASE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 08

P-5



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

COVER

GASKET

BLOCK ASSY CYLINDER

BLOCK SUB ASSY CYLINDER

BLOCK CYLINDER

CAP ASSY , BEARING

BOLT,BEARING CAP

CAP,SEALING

CAP,SEALING

PIN DOWEL

SHAFT,IDLER

GUIDE,OIL LEVEL GAGE

PIN DOWEL

PLUG,EXPANSION

BUSHING KNOCK

BUSHING KNOCK

BUSHING KNOCK

BUSHING KNOCK

PLUG,TAPERED

PLUG,TAPERED

SEAL,SIDE

PLATE FRONT

CASE,OIL SEAL

GASKET,FRONT PLATE

GASKET,OIL SEAL CASE

SEAL,OIL REAR

SHAFT,OIL FILTER

PLUG,TAPERED

BOLT

BOLT, W-WASHER

BOLT, W-WASHER

QTY.

1

1

1

1

1

1

8

3

2

2

1

1

1

1

1

1

2

3

1

3

4

1

1

1

1

1

1

1

6

2

7

PART NO.

Pm0101047

PM0101048

PM0101571

*

*

*

PM0101054

PM0105038

PM0101051

PM0101572

PM0101057

PM0101058

PM0101573

PM0101060

PM0101574

PM0101575

PM0101576

PM0101577

PM0101065

PM0102031

PM0101066

PM0101578

PM0101068

PM0101069

PM0101070

PM0101071

PM0101072

PM0101073

PM0101579

*

PM1304007

CRANK CASE P-5



CRANK SHAFT BEARING 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 10

P-6



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

BEARING SET(STD)

BEARING MAIN

BEARING MAIN

BEARINGSET(US0.25)

BEARINGSET(US.0.50)

QTY.

1

6

2

1

1

PART NO.

Pm0101077

*

*

PM0101078

PM0101079

CRANK SHAFT BEARING P-6



GEAR OR CHAIN CASE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 12

P-7



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

CAP,SEALING

CASE ASSY,GEAR

CASE SUB ASSY,GEAR

HOUSING,OILPUMP

GEAR,OILPUMP INNER(Z=24)

GEAR,OILPUMP

PLUNGER

SPRING,RELIEF

PLUG

GASKET

BOLT,W/WASHER

PLUG,TAPERED

PLUG,TAPERED

GASKET,GEAR CASE

SEAL,OIL

BOLT

BOLT

BOLT

BOLT,W/WASHER

O-RING

HOUSING,GEAR PUMP

GASKET,HOUSING

COVER,OIL PUMP SHAFT

GASKET,OIL PUMP COVER

BOLT,W/WASHER

STUD

NUT`1

WASHER,SPRING

STUD

QTY.

1

1

1

1

1

1

1

1

1

1

3

1

1

1

1

3

4

1

4

2

1

1

1

1

1

1

4

4

3

PART NO.

Pm0102020

PM0102104

*

PM0102029

PM0102105

PM0102106

PM0102023

PM0102026

PM0102024

PM0102022

PM0102025

PM0102030

PM0102031

PM0102033

PM0102034

PM0102035

PM0102037

PM0102036

PM1304007

PM0108324

PM0102107

PM0102108

PM0102040

PM0102070

*

PM0102074

PM1304008

PM0105066

PM0102018

GEAR OR CHAIN CASE P-7



GEAR OR CHAIN CASE-D 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 14

P-8



S. No. MODEL NO. DESCRIPTION REMARKS

1 AVENGER20 GASKET , OIL PUM P COVER

QTY.

2

PART NO.

Pm0102109

GEAR OR CHAIN CASE-D P-8



FLYWHEEL HOUSING 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 16

P-9



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER20

AVENGER20

AVENGER20

HOUSING FLYWHEEL

BOLT , W/WASHER

PLUG

QTY.

2

6

1

PART NO.

PM0102070

PM0109018

PM0109017

FLYWHEEL HOUSING P-9



OIL PAIN

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 18

P-10



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

PAN ASSY,OIL

PAN SUB ASSY, OIL

PLUG, OIL DRAIN

GASKET, OIL DRAIN

GASKET, OIL PAN

BOLT,W/WASHER

QTY.

1

1

1

1

1

18

PART NO.

Pm0102110

*

PM0102044

PM0102022

PM0102045

PM0102111

OIL PAN P-10



ENGINE SUPPORT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 20

P-11



S. No. MODEL NO. DESCRIPTION REMARKS

1 AVENGER20 BOLT

QTY.

4

PART NO.

Pm0102047

ENGINE SUPPORT P-11



PISTON

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 22

P-12



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

PISTON & PIN SET

PISTON

PIN,PISTON

RING ASSY,OIL

RING,PISTON  (NO.2)

RING SET,PISTON

RING,PISTON  (NO.1)

PISTON & PIN SET (O.S 0.25)

PISTON & PIN SET (O.S 0.50)

RING SET,PISTON (O.S 0.25)

RING SET,PISTON (O.S 0.50)

QTY.

3

3

3

3

3

3

3

3

3

3

3

PART NO.

Pm0103091

*

*

*

*

PM0103092

*

*

*

*

*

PISTON P-12



CONNECTING ROD 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 24

P-13



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

BEARING SET,CON-ROD(STD)

BEARING, CON-ROD

BEARING SET,CON-ROD (U.S 0.25)

BEARING SET,CON-ROD(U.S 0.50)

ROD ASSY,CONNECTING

ROD CONNECTING

CAP CONNECTING ROD

BOLT,CONNECTING ROD

NUT,CONNECTING ROD

QTY.

3

6

3

3

3

3

3

6

6

PART NO.

*

*

PM0103051

PM0103052

PM0103045

*

*

PM0103049

PM0103048

P-13CONNECTING ROD 



CRANKSHAFT

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 26

P-14



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

CRANKSHAFT

GEAR,CRANKSHAFT(Z=26)

NUT,JAM

WASHER,PLAIN

WASHER,SPRING

KEY,WOODRUFF

PULLEY, CRANKSHAFT

QTY.

1

1

1

1

1

2

1

PART NO.

Pm0103093

PM0103055

PM0103056

PM0103057

PM0103058

PM0104038

PM0103054

CRANKSHAFT P-14



FLYWHEEL :D 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 28

P-15



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

AVENGER20

AVENGER20

BOLT FLYWHEEL

GEAR RING

QTY.

4

1

PART NO.

Pm0103094

PM0103037

FLYWHEEL :D P-15



FRONT PTO 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 30

P-16



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER20

AVENGER20

AVENGER20

BEARING BALL

BEARING BALL

GEAR, PRESSURE (Z=30)

QTY.

1

1

1

PART NO.

Pm0101580

PM0101581

PM0101582

FRONT PTO P-16



INLET SYSTEM 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 32

P-17



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

COVER ASSY,INTAKE

COVER SUB ASSY

COVER INTAKE

PIPE BREATHER

PIPE,INLET

GASKET,INTAKE

BOLT

BOLT

QTY.

1

1

1

1

1

1

2

2

PART NO.

Pm0105078

PM0105079

*

*

PM0105082

PM0105083

PM0101074

PM0105087

INLET SYSTEM P-17



EXHAUST SYSTEM 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 34

P-18



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

AVENGER20

AVENGER20

AVENGER20

AVENGER20

MANIFOLD EXHAUST

GASKET, EXHAUST MANIFOLD

BOLT

STUD

QTY.

1

1

6

4

PART NO.

Pm0105084

PM0105085

PM0102098

PM0105089

EXHAUST SYSTEM P-18



EXHAUST PIPE : D

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 36

P-19



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

AVENGER20

AVENGER20

GASKET EXHAUST

FLANGE EXHAUST PIPE

QTY.

1

1

PART NO.

Pm01051451

PM01051452

EXHAUST PIPE : D P-19



OIL SCREEN 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 38

P-20



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER20

AVENGER20

AVENGER20

SCREEN ASSY OIL

SCREEN OIL

NUT,JAM

QTY.

1

1

1

PART NO.

Pm0101583

*

PM0102049

OIL SCREEN P-20



OIL FILTER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 40

P-21



S. No. MODEL NO. DESCRIPTION REMARKS

1 AVENGER20 FILTER ASSY, OIL

QTY.

1

PART NO.

Pm0107023

OIL FILTER P-21



BREATHER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 42

P-22



S. No. MODEL NO. DESCRIPTION REMARKS

1 AVENGER20 HOSE, BREATHER

QTY.

1

PART NO.

Pm0102112

BREATHER P-22



WATER PUMP 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 44

P-23



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

PUMP ASSY,WATER

GASKET,WATERPUMP

BOLT

BOLT

BOLT

BOLT

QTY.

1

1

2

1

1

2

PART NO.

Pm0102113

PM0106017

PM0101074

PM0102035

PM0105087

PM0102036

WATER PUMP P-23



THERMOSTAT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 46

P-24



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

THERMOSTAT ASSY

CASE,THERMOSTAT

COVER,THERMOSTAT

THERMOSTAT

GASKET,THERMOSTAT

BOLT

PLUG

GASKET

BOLT

BOLT

QTY.

1

1

1

1

1

2

1

1

2

1

PART NO.

*

PM0201023

PM0201020

PM0201022

PM0201100

PM0101074

PM0201019

PM0201024

PM0201025

PM0201026

THERMOSTAT P-24



WATER HOSE & PIPE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 48

P-25



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

AVENGER20

AVENGER20

PIPE, BY PASS

O - RING

QTY.

1

2

PART NO.

Pm0106024

PM0106023

WATER HOSE & PIPE P-25



WATER TEMPERATURE GAUGE UNIT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 50

P-26



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER20

AVENGER20

AVENGER20

SWITCH ASSY,THERMO

WASHER,SEALING

SENSOR,TEMPERATURE

QTY.

1

1

1

PART NO.

Pm0201027

PM0201061

PM0201058

WATER TEMPERATURE GAUGE UNIT P-26



FAN

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 52

P-27



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

AVENGER20

AVENGER20

AVENGER20

AVENGER20

FAN COOLING

SPACER, FAN

BOLT, W/WASHER

PULLEY WATER PUMP

QTY.

1

1

4

1

PART NO.

Pm0201101

PM02021098

PM0104039

PM0201102

FAN P-27



DRIVE BELT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 54

P-28



S. No. MODEL NO. DESCRIPTION REMARKS

1 AVENGER20 V-BELT

QTY.

1

PART NO.

Pm0201103

DRIVE BELT P-28



FUEL PUMP 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 56

P-29



S. No. MODEL NO. DESCRIPTION REMARKS

1 AVENGER20 PUMP ASSY, FUEL

QTY.

1

PART NO.

Pm0108325

FUEL PUMP P-29



NOZZLE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 58

P-30



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

4

4

4

4

4

4

4

4

4

5

6

7

8

9

10

AVENGER 20

AVENGER 20

AVENGER20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

NOZZLE & HOLDERASSY

NOZZLE TIP ASSY

BODY SUB ASSY

PIN,PRESSURE

SPRING,PRESSURE

NUT,NOZZLE RETAINING

PIECE,DISTANCE

WASHER (T=1.25)

WASHER (T=1.30)

WASHER (T=1.35)

WASHER (T=1.40)

WASHER (T=1.45)

WASHER (T=1.50)

WASHER (T=1.55)

WASHER (T=1.60)

WASHER (T=1.65)

WASHER (T=1.70)

HOLDER ASSY

GASKET,HOLDER

QTY.

3

3

3

3

3

3

3

AR

AR

AR

AR

AR

AR

AR

AR

AR

AR

3

3

PART NO.

Pm0108063

PM0108079

PM0108065

PM0108077

PM0108076

PM0108080

PM0108078

PM0108066

PM0108067

PM0108068

PM0108069

PM0108070

PM0108071

PM0108072

PM0108073

PM0108074

PM0108075

PM0108064

PM0108187

NOZZLE P-30



FUEL PIPE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 60

P-31



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

4

4

4

4

4

4

4

AVENGER 20

AVENGER 20

AVENGER20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

HOSE ASSY,FUEL

HOSE FUEL

CLIP,HOSE

PIPE, FUEL RETURN

NUT

GASKET,FUEL RETURN

HOSE ASSY. FUEL

CLIP,HOSE

HOSE,FUEL

HOSE,FUEL

JOINT,THREE WAY

QTY.

1

1

2

1

3

3

1

4

1

1

1

PART NO.

Pm0108085

PM0108326

PM0108087

PM0108327

PM0108328

PM0108095

PM0108088

PM0108200

PM0108091

PM0108090

PM0108089

FUEL PIPE P-31



FUEL FILTER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 62

P-32



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

AVENGER 20

AVENGER 20

AVENGER20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

FILTERASSY,FUEL

BRACKET,FUELFILTER

FILTER,FUEL

BOLT, M/WASHER

BOLT, M/WASHER

BRACKET, FUEL FILTER

WASHER,SEAL

COLLAR,UNION

BOLT,EYE

QTY.

1

1

1

2

2

1

4

2

2

PART NO.

Pm0108206

PM0108098

PM0108207

PM0108099

PM0108148

PM0108329

PM0108208

PM0108209

PM0108210

FUEL FILTER P-32



FUEL FILTER: D 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 64

P-33



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

AVENGER 20

AVENGER 20

AVENGER20

AVENGER 20

FILTER FUEL PRE

CLAMP

HOSE FUEL 

HOSE FUEL

QTY.

1

4

1

1

PART NO.

Pm0108330

PM0108331

PM0108332

PM0108333

FUEL FILTER: D P-33



GOVERNER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 66

P-34



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

BOLT,LOW IDLE SET

STOPPER

WEIGHT ASSY,GOVERNOR

SHAFT ASSY,SLIDING

GASKET,TIE ROD COVER

ROD,TIE

SPRING,TIE ROD

COVER GOVERNOR

GASKET,GOVERNOR COVER

COVER,TIE ROD

SPRING,GOVERNOR

SPRING SET,TORQUE

STOPPER,SPRING 

CASE,TORQUE SPRING

NUT,TORQUE SET

NUT

SCREW,ADJUSTING

SPRING,TORQUE

LEVER ASSY,GOVERNOR

LEVER ASSY,TENSION

SHAFT,GOVERNOR

SPRING,TIE ROD

LEVER ASSY,SPEED

LEVER,GOVERNOR

SPRING,START

PIN,GROOVED

BOLT

BOLT,W/WASHER

BOLT,W/WASHER

BOLT,W/WASHERS

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

2

4

2

4

1

PART NO.

Pm0108334

PM0108106

PM0108335

PM0108108

PM0108109

PM0108336

PM0108337

PM0108059

PM0108060

PM0108113

PM0108338

PM0108232

PM0108238

PM0108234

PM0108339

PM0108236

PM0108237

PM0108235

PM0108340

PM0108118

PM0108119

PM0108341

PM0108121

PM0108342

PM0108343

PM0108124

PM0108125

PM0108344

PM1304007

PM0108345

GOVERNER P-34



GOVERNER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 68

P-34



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

35

36

37

38

39

40

41

42

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

NUT

NUT,JAM

WASHER,SPRING

O-RING

COVER,GOVERNOR SHAFT

C-RING,TORQUE SET

COVER,TORQUE SET

BOLT ASSY,HIGH SPEED

BOLT

NUT

C-RING,HIGH SPEED

COVER,HIGH SPEED SET

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

PART NO.

Pm0108129

PM0108130

PM0105149

PM0108132

PM0108346

PM0108226

PM0108104

PM0108105

PM0108224

PM0108225

PM0108227

PM0108136

GOVERNER P-34



INJECTION PUMP 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 70

P-35



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

SHIM,ADJUSTING(T=0.20)

SHIM,ADJUSTING(T=0.30)

SHIM,ADJUSTING(T=0.40)

SHIM,ADJUSTING(T=0.50)

SHIM,ADJUSTING(T=0.60)

SHIM,ADJUSTING(T=0.70)

SHIM,ADJUSTING(T=0.80)

SHIM,ADJUSTING(T=0.90)

SHIM,ADJUSTING(T=1.00)

BOLT, W/WASHER

PUMP ASSY,FUEL INJ

QTY.

AR

AR

AR

AR

AR

AR

AR

AR

AR

4

1

PART NO.

*

*

*

*

*

*

*

*

*

PM0108347

PM0108137

INJECTION PUMP P-35



FUEL INJECTION PUMP DRIVE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 72

P-36



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

WASHER,CAMSHAFTSTOP

PLATE,DISTANCE

KEY,SUNK

BEARING,BALL

BEARING,BALL

GEAR,FUELINJPUMP(Z=52)

RING,SNAP

SHAFT,FUELINJPUMP

GEARASSY,IDLER(Z=40)

BOLT,W/WASHER

RING,SNAP

QTY.

1

1

1

1

1

1

1

1

1

1

1

PART NO.

Pm0104067

PM0104041

PM0104042

PM0104068

PM0104069

PM0104045

PM0104046

PM0104047

PM0104048

PM0102111

PM0104050

FUEL INJECTION PUMP DRIVE P-36



STARTER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 74

P-37



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

AVENGER20

AVENGER20

BOLT, W/ WASHER

STARTER ASSY

QTY.

2

1

PART NO.

Pm0104070

PM0104041

STARTER P-37



GENERATOR 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 76

P-38



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

AVENGER20

Brace, Generator

Bolt

Washer

Bolt, Flange

BOLT, W/WASHER

NUT

WASHER,SPRING

WASHER,PLAIN

SPACER, ALTERNATOR

ALTERANTOR ASSY

QTY.

1

1

1

1

1

1

1

1

1

1

PART NO.

Pm1304002

PM1304004

PM1304005

PM1304006

PM1304007

PM1304008

PM0105066

PM0105067

PM1304003

PM1304001

GENERATOR P-38



REGULATOR 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 78

P-39



S. No. MODEL NO. DESCRIPTION REMARKS

1 AVENGER20 CONNECTOR, 2 POLES

QTY.

1

PART NO.

Pm1304035

REGULATOR P-39



SPEED CONTROL 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 80

P-40



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER20

AVENGER20

AVENGER20

SOLENOID & NUT SET

NUT

SOLENOIDASSY

QTY.

1

1

1

PART NO.

Pm1304035

Pm1305006

PM1305003

SPEED CONTROL P-40



OVERHAUL GASKET KIT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 82

P-41



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

AVENGER 20

GASKET KIT

GASKET,CYLINDER HEAD

GASKET,OIL DRAIN

SEAL,VALVE STEM

SEAL,SIDE

GASKET,TIE-ROD COVER

GASKET,WATER PUMP

GASKET,OIL SEAL CASE

GASKET,OIL PAN

GASKET,FRONT PLATE

GASKET,GEAR CASE

GASKET,INTAKE

GASKET,EXHAUST

GASKET,HOLDER

GASKET

O-RING

GASKET,GOVERNOR COVER

GASKET,FUEL RETURN

GASKET,THERMOFITTING

GASKET,THERMOSTAT

GASKET

O-RING

O-RING

O-RING

WASHER,SEAL

GASKET,ROCKER COVER

WASHER DRAIN UNION

WASHER,DRAIN UNION

O-RING

GASKET,EXHAUST

QTY.

1

1

2

6

4

1

1

1

1

1

1

1

1

3

1

2

1

3

1

1

1

1

2

1

4

1

2

2

1

1

PART NO.

Pm0102052

PM0102022

PM0108095

PM0108081

PM0105061

PM0102040

PM0102053

PM0102054

PM0105085

PM0201043

PM0101066

PM0102055

PM0102056

PM0105043

PM0102057

PM0101070

PM0101069

PM0102058

PM0102033

PM0102045

PM0105083

PM0106017

PM0201024

PM0108060

PM0108109

PM0201028

PM0201104

PM0201104

PM0201106

PM0201061

OVERHAUL GASKET KIT P-41



OVERHAUL GASKET KIT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 84

P-41



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

AVENGER 20

AVENGER 20

AVENGER 20

COVER,OIL PUMP SHAFT

COVER,OIL PUMP SHAFT

WASHER,SEALING

QTY.

1

1

1

PART NO.

Pm0102069

PM0102070

PM0201061

OVERHAUL GASKET KIT P-41



CYLINDER HEAD & LIFTING EYE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 86

P-42



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

HEAD ASSY,CYLINDER

HEAD SUB ASSY,CYLINDER

HEAD,CYLINDER

GUIDE,EXHAUST VALVE (SEMI-FINISHED)

GUIDE,INLET VALVE (SEMI-FINISHED)

JET,COMBUSTION (SEMI-FINISHED)

CAP,SEALING

CAP,SEALING

SEAT,INLET VALVE

SEAT,EXHAUST VALVE

PLUG,TAPERED (1/8)

BOLT,CYLINDER HEAD

GASKET,CYLINDER HEAD

GUIDE,EXHAUST VALVE (FINISHED)

GUIDE,INLET VALVE (FINISHED)

JET,COMBUSTION (FINISHED)

HANGER,ENGINE

BOLT,W/WASHER (B/W)

QTY.

1

1

1

3

3

3

5

1

3

3

1

11

1

3

3

3

2

2

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

PART NO.

Pm0105091

*

*

*

*

*

PM0101051

PM0105096

*

*

PM0102031

PM0105102

PM0105103

PM0105104

PM0105105

PM0105106

PM0105107

PM0105108

CYLINDER HEAD & LIFTING EYE P-42

LIFTING EYE



VALVE MECHANISM 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 88

P-43



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

VALVE,INLET

VALVE,EXHAUST

SPRING,VALVE

RETAINER,VALVE SPRING

LOCK,SPRING RETAINER

SEAL,VALVE STEM

CAP,VALVE STEM

SHAFT ASSY,ROCKER

SHAFT ASSY,ROCKER

SHAFT,ROCKER

CAP,SEALING

ARM,ROCKER

SCREW,ROCKER

NUT,JAM

BRACKET,ROCKER SHAFT

SPRING,ROCKER SHAFT

RING,SNAP

BOLT

BRACKET,ROCKER SHAFT

BOLT,ROCKER BRACKET

QTY.

3

3

6

6

12

6

6

1

1

1

2

6

6

6

2

2

2

1

1

3

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

PART NO.

Pm0105109

PM0105110

PM0105111

PM0105059

PM0105060

PM0105061

PM0105048

PM0105116

PM0105121

*

PM0105123

*

PM0105124

PM0105126

PM0105117

PM0105118

PM0105127

PM0105125

PM0105119

PM0105128

VALVE MECHANISM P-43



ROCKER COVER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 90

P-44



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

COVER ASSY,ROCKER

COVER,ROCKER

PIPE,BREATHER

GASKET,ROCKER COVER

BOLT,W/WASHER (B/W)

CAP,OIL FILLER

PIPE,AIR BREATHER

LABEL,SERIAL NO.

QTY.

1

1

1

1

4

1

1

1

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

PART NO.

Pm0105129

*

*

PM0105132

PM0105133

PM0105134

PM0102095

*

ROCKER COVER P-44



CAMSHAFT & TAPPET 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 92

P-45



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

CAMSHAFT

KEY,WOODRUFF

PLATE,THRUST

BOLT,W/WASHER (B/W)

TAPPET

ROD,PUSH

QTY.

1

1

1

2

6

6

PART NO.

Pm0104051

PM0104052

PM0104053

PM0108099

PM0104055

PM0104056

CAMSHAFT & TAPPET P-45



CRANKCASE (ASSY) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 94

P-46



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

BLOCK ASSY,CYLINDER

BLOCK SUB ASSY,CYLINDER

BLOCK,CYLINDER

CAP SET,BEARING

CAP,BEARING NO.2

CAP,BEARING NO.3

CAP,BEARING FRONT

CAP,BEARING REAR

BOLT,BEARING CAP

BUSH,CAMSHAFT

CAP,SEALING

CAP,SEALING

GUIDE,OIL LEVEL GAUGE

CAP,SEALING

CAP,SEALING

PLUG,TAPERED (1/8)

PLUG,TAPERED MEC.

BUSHING,KNOCK (8X9)

BUSHING,KNOCK (8X13)

BUSHING,KNOCK (12X9)

PLUG,EXPANSION (40)

PIN,DOWEL (8)

PIN,DOWEL

SHAFT ASSY,IDLER

SHAFT,IDLER

STEEL BALL,BEARING

PIN,DOWEL

PLUG,TAPERED

QTY.

1

1

1

1

1

1

1

1

8

1

2

2

1

1

1

1

2

4

2

1

1

1

2

1

1

1

2

1

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

PART NO.

Pm0101086

*

*

*

*

*

*

*

PM0101088

PM0101089

PM0105039

PM0101096

PM0101058

PM0101099

PM0101100

PM0102031

PM0101102

PM0101103

PM0101063

PM0101105

PM0101106

PM0101059

PM0101056

PM0101109

*

PM0101111

PM0101112

PM0101113

CRANKCASE (ASSY) P-46



CRANKCASE (OIL SEAL CASE) & DRAIN COCK & PIPE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 96

P-47



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

 

AVENGER 26

SEAL,SIDE

SHAFT,OIL FILTER

CASE,OIL SEAL

GASKET,OIL SEAL CASE

SEAL,OIL

BOLT (8X20)

DRAIN COCK & PIPE

PLUG,TAPERED (1/F NPTF)

QTY.

4

1

1

1

1

5

 

1

PART NO.

Pm0101114

PM0101072

PM0101116

PM0101117

PM0101118

PM0101119

 

PM0101073

CRANKCASE (OIL SEAL CASE) & DRAIN COCK & PIPE P-47

DRAIN COCK & PIPE



MAIN BEARING 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 98

P-48



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

 AVENGER 26

BEARING,CRANKSHAFT (UPPER)

BEARING,CRANKSHAFT (LOWER)

BEARING,CRANKSHAFT (UPPER)

BEARING,CRANKSHAFT (LOWER)

BEARING SET,CRANKSHAFT (STD)

BEARING SET,CRANKSHAFT (U.S. 0.25)

BEARING SET,CRANKSHAFT (U.S. 0.50)

BEARING SET,CRANKSHAFT (U.S. 0.75)

QTY.

3

3

1

1

1

1

1

1

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

PART NO.

*

*

*

*

PM0101125

PM0101126

PM0101127

PM0101128

MAIN BEARING P-48



PISTON

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 100

P-49



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

 AVENGER 26

AVENGER 26

 AVENGER 26

PISTON (STD)

PIN,PISTON

RING,PISTON NO1

RING,PISTON NO2

RING ASSY,OIL

RING SET,PISTON (STD)

RING SET,PISTON (O.S. 0.25)

RING SET,PISTON (O.S. 0.50)

PISTON (O.S. 0.25)

PISTON (O.S. 0.50)

QTY.

3

3

3

3

3

3

3

3

3

3

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

PART NO.

Pm0103062

PM0103063

*

*

*

PM0103069

PM0103070

PM0103071

PM0103072

PM0103073

PISTON P-49



CONNECTING ROD 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 102

P-50



CONNECTING ROD P-50

S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

 AVENGER 26

AVENGER 26

 AVENGER 26

ROD ASSY,CONNECTING

CAP,CONNECTING ROD

ROD,CONNECTING

NUT,CONNECTING ROD

BOLT,CONNECTING ROD

BEARING,CONNECTING ROD

BEARING SET,CONNECTIN ROD (STD)

BEARING SET,CONNECTIN ROD (U.S. 0.25)

BEARING SET,CONNECTIN ROD (U.S. 0.50)

BEARING SET,CONNECTIN ROD (U.S. 0.75)

QTY.

3

3

3

6

6

6

3

3

3

3

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

PART NO.

Pm0103074

*

*

PM0103077

PM0103078

*

PM0103080

PM0103081

PM0103082

PM0103083



CRANKSHAFT & CRANK PULLEY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 104

P-51



CRANKSHAFT & CRANK PULLEY P-51

S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

CRANKSHAFT

KEY,WOODRUFF

WASHER,PLAIN

WASHER,SPRING

NUT

PULLEY, CRANK

QTY.

1

2

1

1

1

1

PART NO.

Pm0103074

*

*

PM0103077

PM0103078

PM0103089

CRANK PULLEY



TIMING GEAR 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 106

P-52



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

GEAR,CRANKSHAFT (Z=28)

GEAR,CAMSHAFT (Z=56)

GEAR,INJECTION PUMP (Z=56)

GEAR ASSY,IDLER (Z=39)

GEAR,IDLER

BUSHING,IDLER GEAR

GEAR,OIL PUMP (Z=28)

BEARING,BALL

QTY.

1

1

1

1

1

1

1

2

PART NO.

Pm0104057

PM0104058

PM0104059

PM0104060

*

*

PM0104063

PM0104064

TIMING GEAR P-52

 

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually



TIMING GEAR CASE

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 108

P-53



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

PLATE,FRONT

GASKET,FRONT PLATE

BOLT,W/WASHER (B/W)

CASE,GEAR

GASKET,GEAR CASE

BOLT (8X45)

SEAL,OIL

HOUSING,GEAR PUMP

GASKET,HOUSING

COVER,OIL PUMP SHAFT

GASKET,OIL PUMP COVER

CAP,FILLER

BOLT,W/WASHER (B/W)

STUD (8X40)

STUD (8X22)

NUT

BOLT,W/WASHER (B/W)

BOLT

WASHER,SPRING

QTY.

1

1

5

1

1

8

1

1

1

2

2

1

1

1

1

4

4

2

4

PART NO.

Pm0102060

PM0102061

PM0108099

PM0102063

PM0102064

PM0102065

PM0102066

PM0102067

PM0102068

PM0102069

PM0102070

PM0102071

PM0102072

PM0102073

PM0102074

PM1304008

PM0102076

PM0102077

PM0105066

TIMING GEAR CASE P-53



FUEL SYSTEM

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 110

P-54



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

GASKET,HOLDER

GASKET,FUEL RETURN PIPE

NUT

PIPE,INJECTION NO.1

PIPE,INJECTION NO.2

PIPE,INJECTION NO.3

CLAMP(A)

CLAMP(B)

BOLT,W/WASHER (B/W)

PIPE,FUEL LEAK OFF

HOSE ASSY,AIR VENT

JOINT,THREE WAY

HOSE,FUEL (5X80)

HOSE,FUEL (5X330)

CLIP,HOSE

HOSE,RUBBER

QTY.

3

3

3

1

1

1

2

2

2

1

1

1

1

1

4

1

PART NO.

Pm0108187

PM0108095

PM0108094

PM0108190

PM0108191

PM0108192

PM0108193

PM0108194

PM0108195

PM0108196

PM0108197

PM0108089

PM0108199

PM0108198

PM0108200

PM0108201

FUEL SYSTEM P-54



FUEL SYSTEM (NOZZLE ASSY) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 112

P-55



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

8

8

8

8

8

8

8

8

8

9

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

NOZZLE ASSY.INJECTION

NOZZLE ASSY

BODY SUB ASSY

PIN,PRESSURE

SPRING,PRESSURE

NUT,NOZZLE RETAINING

PIECE,DISTANCE

SHIM (T=1.25)

SHIM (T=1.30)

SHIM (T=1.35)

SHIM (T=1.40)

SHIM (T=1.45)

SHIM (T=1.50)

SHIM (T=1.55)

SHIM (T=1.60)

SHIM (T=1.65)

SHIM (T=1.70)

HOLDER ASSY

QTY.

3

3

3

3

3

3

3

AR

AR

AR

AR

AR

AR

AR

AR

AR

AR

3

PART NO.

Pm0108186

PM0108204

PM0108219

PM0108077

PM0108218

PM0108080

PM0108078

PM0108066

PM0108067

PM0108068

PM0108069

PM0108070

PM0108071

PM0108072

PM0108073

PM0108074

PM0108075

PM0108205

FUEL SYSTEM (NOZZLE ASSY) P-55



FUEL FILTER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 114

P-56



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

FILTER ASSY, FUEL

BRACKET, FUEL FILTER

CARTRIDGE, FUEL

WASHER, SEAL

COLLAR, UNION

BOLT, EYE

BRACKET, FUL FILTER

BOLT, W/ WASHER

BOLT, W/ WASHER

HOSE ASSY, FUEL

HOSE, FUEL

CLIP, HOSE

QTY.

1

1

1

4

2

2

1

2

2

1

1

2

PART NO.

Pm0108206

PM0108098

PM0108207

PM0108208

PM0108209

PM0108210

PM0108211

PM0108148

PM0108099

PM0108212

PM0108213

PM0108214

FUEL FILTER P-56



GOVERNER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 116

P-57



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

LEVER ASSY,TENSION

CASE ASSY,GOVERNOR

CASE,GOVERNOR

SHAFT,GOVERNOR

LEVER,GOVERNOR

PIN,GROOVED

PIN,SPRING

O-RING

TIE-ROD

SPRING,TIE ROD

WASHER,SPRING

NUT,JAM

BOLT,LOW IDLE SET

NUT

SPRING,START

SHIM,GOVERNOR SHAFT

BEARING,NEEDLE

COVER,GOVERNOR SHAFT

LEVER,GOVERNOR SPRING

SPRING,GOVERNOR

LEVER,SPEED CONTROL

LEVER,TENSION

BOLT ASSY,HIGH SPEED

BOLT,HIGH SPEED SET

NUT,HIGH SPEED SET

C-RING,HIGH SPEED SET

C-RING,TORQUE SET

SPRING SET,TORQUE

STOPPER,SPRING

CASE,TORQUE SPRING

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

PART NO.

Pm0108221

PM0108222

PM0108242

PM0108229

PM0108247

PM0108241

PM0108251

PM0108252

PM0108245

PM0108239

PM0105066

PM0108130

PM0108240

PM0108129

PM0108231

PM0108244

*

PM0108228

PM0108246

PM0108254

PM0108230

*

PM0108105

PM0108224

PM0108225

PM0108227

PM0108226

PM0108232

PM0108238

PM0108234

GOVERNER P-57

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually



GOVERNER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 118

P-58



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

NUT

SCREW,ADJUSTING ROCK

SPRING,TORQUE

GASKET,GOVERNOR CASE

SHAFT,SLIDING SLEEVE

SLEEVE,SLIDING

WEIGHT ASSY,GOVERNOR

COVER,HIGH SPEED SET

COVER,TORQUE SET

BOLT (8X45)

BOLT,GOVERNOR CASE

COVER,TIE ROD

GASKET,TIE ROD COVER

BOLT,W/B/WWASHER

NUT

QTY.

1

1

2

1

1

1

1

1

1

3

1

1

1

4

1

PART NO.

Pm0108233

PM0108236

PM0108237

PM0108235

PM0108255

PM0108256

PM0108257

PM0108258

PM0108136

PM0108104

PM0102065

PM0108262

PM0108263

PM0108264

PM1304007

GOVERNER P-58



INJECTION PUMP 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 120

P-59



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

PUMP ASSY,FUEL INJECTION

SHIM,ADJUSTING (T=0.20)

SHIM,ADJUSTING (T=0.30)

SHIM,ADJUSTING (T=0.40)

SHIM,ADJUSTING (T=0.50)

SHIM,ADJUSTING (T=0.60)

SHIM,ADJUSTING (T=0.70)

SHIM,ADJUSTING (T=0.80)

SHIM,ADJUSTING (T=0.90)

SHIM,ADJUSTING (T=1.00)

SHIM,ADJUSTING (T=1.10)

SHIM,ADJUSTING (T=1.20)

SHIM,ADJUSTING (T=1.30)

SHIM,ADJUSTING (T=1.40)

SHIM,ADJUSTING (T=1.50)

BOLT (8X20)

WASHER,SEAL

COLLAR,UNION

QTY.

1

AR

AR

AR

AR

AR

AR

AR

AR

AR

AR

AR

AR

AR

AR

4

2

1

PART NO.

Pm0108266

PM0108267

PM0108268

PM0108269

PM0108270

PM0108271

PM0108272

PM0108273

PM0108274

PM0108275

PM0108276

PM0108277

PM0108278

PM0108279

PM0108280

PM0101119

PM0108282

PM0108283

INJECTION PUMP P-59



FUEL INJECTION PUMP DRIVE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 122

P-60



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

SHAFT,FUEL INJECTION PUMP

BEARING,RADIAL BALL

WASHER

KEY,SUNK (5X12)

BOLT,W/WASHER (B/W)

QTY.

1

1

1

1

1

PART NO.

Pm0108315

PM0108316

PM0108317

PM0104042

PM0108099

FUEL INJECTION PUMP DRIVE P-60



WATER PUMP & WATER PUMP PULLEY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 124

P-61



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

PUMP ASSY,WATER

NIPPLE,HOSE

GASKET,WATER PUMP

PLATE,WATER PUMP

BOLT,W/WASHER (B/W)

GASKET,WATER PUMP

BOLT,W/WASHER (B/W)

BOLT,W/WASHER (B/W)

WASHER,PLAIN

PULLEY, WATER PUMP

QTY.

1

1

1

1

2

1

3

1

4

1

PART NO.

PM0106024

PM0106025

PM0106026

PM0106027

PM0106028

PM0106029

PM0106030

PM0106031

PM0106032

PM0106033

WATER PUMP & WATER PUMP PULLEY P-61

WATER PUMP PULLEY



COOLING SYSTEM 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 126

P-62



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

THERMOSTAT ASSY

CASE ASSY,THERMOSTAT

PIPE,THERMOSTAT

CASE,THERMOSTAT

THERMOSTAT ASSY

GASKET,THERMOSTAT

BOLT,FLANGE

COVER,THERMOSTAT

GASKET,THERMO CASE

BOLT,W/WASHER (B/W)

HOSE ASSY,BY-PASS

HOSE,BY-PASS

CLAMP,HOSE

BOLT,W/WASHER (B/W)

QTY.

1

1

1

1

1

1

2

1

1

2

1

1

2

1

PART NO.

*

PM0201045

*

*

PM0201048

PM0201049

PM0201050

PM0201051

PM0201052

PM0201053

PM0201054

PM0201055

PM0201056

PM0201057

COOLING SYSTEM P-62

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually



FAN, FAN SPACER & V-BELT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 128

P-63



S. No. MODEL NO. DESCRIPTION REMARKS

 

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

 

FAN,COOLING

BOLT,W/WASHER 6X55

SPACER,FAN (10)

SPACER,FAN

V-BELT L=970

QTY.

 

1

4

1

1

1

PART NO.

 

PM0201096

 

PM0201097

PM0201098

PM0201099

PM0106034

FAN, FAN SPACER & V-BELT P-63

FAN

1

2

3

4

5

FAN SPACER

V - BELT



OIL PAN & RELEATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 130

P-64



S. No. MODEL NO. DESCRIPTION REMARKS

 

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

 

PAN ASSY,OIL

PAN,OIL

GASKET

PLUG,DRAIN

BOLT,FLANGE (L=25)

BOLT

BOLT (8X110)

STRAINER  ASSY

STRAINER OIL

NUT, JAM

GASKET

VALVE ASSY,RELIEF

GASKET

FILTER ASSY, OIL

GAUGE, OIL LEVEL

QTY.

 

1

1

2

2

12

1

2

1

1

1

1

1

1

1

1

PART NO.

OIL PAN & RELEATED PARTS P-64

 

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

OIL PAN

OIL STRAINER

OIL SYSTEM

OIL FILTER

OIL FILLER & GAUGE

 

Pm0102080

*

PM0102082

PM0102083

PM0102084

PM0102085

PM0102086

PM0102091

*

PM0102093

MF660036

PM0101129

PM0101130

PM0107023

PM0101131

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually



OIL PUMP 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 132

P-65



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER 26

AVENGER 26

AVENGER 26

PUMP ASSY, OIL

PACKING, BODY

BOLT

QTY.

1

1

3

PART NO.

Pm0102088

PM0102089

PM0102098

OIL PUMP P-65



INLET & EXHAUST SYSTEM 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 134

P-66



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

COVER ASSY,INLET

PIPE,BREATHER

COVER,INLET

GASKET,INLET COVER

BOLT,W/WASHER (B/W)

MANIFOLD,EXHAUST

GASKET,EXHAUST MANIFOLD

STUD

BOLT

BOLT

QTY.

1

1

3

PART NO.

Pm0105135

*

*

PM0105138

PM0105139

PM0105140

PM0105141

PM0105089

PM0105143

PM0105144

INLET & EXHAUST SYSTEM P-66

EXHAUST SYSTEM

 

Parts with(*) are not supplied individually

Parts with(*) are not supplied individually



FLYWHEEL HOUSING 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 136

P-67



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

HOUSING, FLYWHEEL

PLATE, REAR

PIN, KNOCK

BOLT, W/ WASHER

BOLT, W/ WASHER

PLUG

QTY.

1

1

2

2

13

1

PART NO.

Pm0109012

PM0109013

PM0109014

PM0109015

PM0109016

PM0109017

FLYWHEEL HOUSING P-67



STARTER (12V – 1.7KW) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 138

P-68



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

Starter Assy.

Bolt, W/ Washer

BOLT,STARTER 10X45

NUT

WASHER,SPRING

QTY.

1

1

1

1

1

PART NO.

Pm1303025

PM1303002

PM1303027

PM1303028

PM1303029

STARTER (12V – 1.7KW) P-68



GLOW PLUG & WIRE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 140

P-69



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

AVENGER 26

AVENGER 26

PLUG,GLOW (12V)

PLATE,CONNECTION

QTY.

3

1

PART NO.

Pm0105145

PM0105146

GLOW PLUG & WIRE P-69



ALTERNATOR (12V – 65A) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 142

P-70



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

ALTERNATOR

PLATE,ADJUSTING

WASHER

BOLT, FLANGE

NUT

WASHER, SPRING

WASHER, PLAIN

BOLT, FLANGE

SPACER, ALTERNATOR

QTY.

1

1

1

1

1

1

2

1

1

PART NO.

Pm1304010

PM1304027

PM1304028

PM1304029

PM1304030

PM1304031

PM1304032

PM1304033

PM1304034

ALTERNATOR (12V – 65A) P-70



ENGINE CONTROL (STOP) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 144

P-71



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER 26

AVENGER 26

AVENGER 26

SOLENOID & NUT SET

SOLENOID ASSY

NUT

QTY.

1

1

1

PART NO.

Pm1305004

Pm1305005

PM1305006

ENGINE CONTROL (STOP) P-71



ENGINE CONTROL (STOP) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 146

P-72



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

AVENGER 26

AVENGER 26

AVENGER 26

SOLENOID & NUT SET

SOLENOID ASSY

NUT

QTY.

1

1

1

PART NO.

Pm1305004

Pm1305005

PM1305006

ENGINE CONTROL (STOP) P-72



INSTRUMENT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 148

P-73



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

SWITCH ASSY,THERMO

PLUG,DRAIN

WASHER,SEALING

SWITCH,OIL PRESSURE

SENSOR,TEMPERATURE

QTY.

1

1

2

1

1

PART NO.

Pm0201027

PM0201060

PM0201061

PM0107024

PM0201058

INSTRUMENT P-73



OVERHAUL GASKET KIT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 150

P-74



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

GASKET KIT,OVERHAUL

GASKET,CYLINDER HEAD

SEAL,VALVE STEM

GASKET,ROCKER COVER

SEAL,SIDE

GASKET,OIL SEAL CASE

GASKET,FRONT PLATE

GASKET,GEAR CASE

GASKET,INLET COVER

GASKET,EXH.MANIFOLD

WASHER,SEALING

GASKET

GASKET (16)

GASKET,WATER PUMP

GASKET,THERMO CASE

GASKET,THERMOSTAT

GASKET,HOLDER

GASKET,FUEL RETURN P

GASKET,GOVERNOR CASE

GASKET,TIE ROD COVER

PACKING,BODY

GASKET,HOUSING

GASKET,OIL PUMP COVER

GASKET

QTY.

1

1

6

1

4

1

1

1

1

1

3

1

1

1

1

1

3

3

1

1

1

1

2

2

PART NO.

Pm0102096

PM0105103

PM0105061

PM0105132

PM0101114

PM0101117

PM0102061

PM0102099

PM0105138

PM0105141

PM0201061

PM0102101

PM0102100

PM0106029

PM0201052

PM0201049

PM0108081

PM0108095

PM0108255

PM0102097

PM0102102

PM0102068

PM0102070

PM0102103

OVERHAUL GASKET KIT P-74



RADIATOR & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 152

P-75



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

RADIATOR ASSY. (ALUMINIUM )

Radiator Mtg. Bkt LH

Bkt. Radiator Sealing

Bkt. Radiator Sealing top

SEALING PLATE LH RADIATOR A-26 NB

Flange Head Hex. Screw M6x16

Hex. Screw M8x16

Spring Washer M6

Spring Washer M8

Hex. Nut M6

Bkt. Radiator Sealing A26 NB

Clamp Recovery Bottle

Recovery Bottle(Radiator)

Sealing Plate Top Radiator A26 NB

Hose Pipe Upper (Radiator)

Sealing Plate RH Radiator A26 NB

Hose Pipe Lower (Radiator)

Hose Clamp Φ50

Hose Clamp

Hose Clamp

Pipe Recovery Bottle

Hex. Screw M10x25

Spring Washer M10

Hex Nut M10

Hose Clamp

QTY.

1

1

3

2

1

14

6

14

6

8

1

1

1

1

1

1

1

4

2

2

1

4

4

4

2

PART NO.

Pm0201064

PM0201003

PM0201062

PM0201063

PM0201073

H042002

H004002

H006005

H006003

H001007

PM0201077

PM0201066

PM0201065

PM0201071

PM0201067

PM0201075

PM0201068

H034002

PM0201036

PM0201037

PM0201069

H005005

H006001

H001001

PM0201070

RADIATOR & RELATED PARTS P-75



SINGLE CLUTCH ASSY. WITH ENGINE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 154

P-76



S. No. MODEL NO. DESCRIPTION REMARKS

1

1

1

1

2

3

4

5

6

6A

6B

7

8

9

10

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

Engine Assy. Stage-V

Engine Assy. Term III A

Engine Assy. Term III A

Engine Assy. Stage-V

Hex. Screw M8x20

Ball Bearing 6001Z

Spring Washer M8

Dowel Ø7.7X20

Clutch Assy. With Friction Plate

Single Clutch Assy.

Friction Plate

Fly Wheel Mtg Bolt(26)

Fly Wheel

Ring Gear (Fly Wheel)

Engine Oil 15W40

QTY.

1

1

6

1

6

3

1

1

1

1

1

1

4.2

PART NO.

Pm2200004

PM2200002

PM2200001

PM2200003

H005004

H027006

H006003

PM0103034

PM0301008

PM0301002

PM0301007

PM0103035

PM0103030

PM0103038

H901098

SINGLE CLUTCH ASSY. WITH ENGINE P-76

Child Part of Pm0301008

Child Part of Pm0301008

In Liters, Not Shown



DRY AIR CLEANER & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 156

P-77



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

5

7

8

9

10

11

12

13

14

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

AVENGER 26

Air Cleaner Assy.

Clamp Air Cleaner Assy.

Intake Adopter

Hose Pipe

Hose Clamp

Hex bolt M8x45

Hex screw M8x20

Spring Washer M8

Gasket Intake Adopter

Hex screw M8x35

Air Cleaner Mtg. Bkt.

Hex Nut M8

Hex screw M8x25

Hose Air Cleaner

QTY.

1

4

4

1

1

1

3

7

1

1

1

4

2

1

PART NO.

Pm0202001

PM0202006

PM0202004

PM0202005

H034003

H002005

H004006

H006003

PM0202007

H004017

PM0202002

H001005

H004003

PM0202013

DRY AIR CLEANER & RELATED PARTS P-77



SILENCER ASSY. & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 158

P-78



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

5

7

8

9

10

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Exhaust Silencer (UnderHood-26)

Hex. Screw M8x30

Spring Washer M8

Exhaust Elbow

Gasket (Exhaust)

Nut M8

Gasket 4 Holes (Exhaust)

Silencer Pipe

Hex. Screw M10X35

Spring Washer M10

QTY.

1

2

6

1

1

4

1

1

2

2

PART NO.

Pm0203001

H005006

H006003

PM0203002

PM0203005

H001005

PM0203006

PM0203008

H004011

H006001

SILENCER ASSY. & RELATED PARTS P-78



DIFFERENTIAL HOUSING 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 160

P-79



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

5

7

8

9

10

11

12

13

14

15

16

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

DIFF. HOUSING REAR

DRAIN PLUG M20X1.5

DOWEL PIN 10X22 

DOWEL PIN 10X35

SHIM DIFFERENTIAL (0.075 MM)

SHIM DIFFERENTIAL (0.125 MM)

SHIM DIFFERENTIAL (0.2285 MM)

SHIM DIFFERENTIAL (0.4065 MM)

SHIM DIFFERENTIAL (0.5335 MM)

SHIM DIFFERENTIAL (0.7875 MM)

SHIM REAR AXLE (0.075 MM)

SHIM REAR AXLE (0.125 MM)

SHIM REAR AXLE (0.2285 MM)

SHIM REAR AXLE (0.4065 MM)

SHIM REAR AXLE (0.5335 MM)

SHIM REAR AXLE (0.7875 MM)

QTY.

1

1

9

2

2

2

2

2

2

2

2

2

2

2

2

2

PART NO.

Pm0601120

PM1600018

PM0402044

PM0601123

PM0601124

PM0601125

PM0601126

PM0601127

PM0601128

PM0601129

PM0601130

PM0601131

PM0601132

PM0601133

PM0601134

PM0601135

DIFFERENTIAL HOUSING P-79



BOTTOM COVER PLATE MID PTO 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 162

P-80



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

ALL MODELS

ALL MODELS

BOTTOM COVER PLATE MID PTO 

O RING-DROP BOX MID PTO

QTY.

1

1

PART NO.

Pm0601137

PM0601158

BOTTOM COVER PLATE MID PTO P-80



DIFFERENTIAL CAGE ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 164

P-81



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

TAIL PINION AND CROWN WHEEL SET Z-41/11

DIFFERENTIAL CAGE ASSY NPT

HEX HEAD SCREW M8X1.25X20-10.9  

WASHER 8.1X13X1.0

LOCKING WASHER  DIFF. CAGE

BEVEL GEAR DIFF. CAGE  Z-13

THRUST WASHER BEVEL GEAR

PINION GEAR DIFF CAGE Z-9

THRUST WASHER PINION GEAR

SPIDER DIFF. CAGE

SPRING DOWEL SLEEVE 5X40

QTY.

1

1

10

10

5

2

2

2

2

1

1

PART NO.

PM0604011

PM0604012

H004006

PM0604021

PM0604013

PM0604014

PM0604015

PM0604016

PM0604017

PM0604018

H037034

DIFFERENTIAL CAGE ASSEMBLY P-81



DIFFERENTIAL SUB ASSY. LH 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 166

P-82



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

BEARING RETAINER DIFFERENTIAL LH 

BALL BEARING 6211 CN

SPRING WASHER M8 

HEX HEAD SCREW M8X1.25X25-8.8

QTY.

1

1

6

6

 

PART NO.

PM0604019

H026010

H006003

H004003

DIFFERENTIAL CAGE ASSEMBLY P-82



DIFFERENTIAL SUB ASSY. RH 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 168

P-83



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

BEARING RETAINER DIFFERENTIAL RH

BALL BEARING 6011 

SPRING WASHER M8 

HEX HEAD SCREW M8X1.25X25-8.8

QTY.

1

1

6

6

 

PART NO.

PM0604020

H026015

H006003

H004003

DIFFERENTIAL CAGE ASSEMBLY P-83



GEAR TRAIN RANGE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 170 

P-84



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

FIXED GEAR  HIGH Z-27

FIXED GEAR MEDIUM Z-23

FIXED GEAR  LOW Z-41

SHAFT RANGE  Z-11

INTERNAL CIRCLIP B55X2 N  ( IS3075 PART -II )

BALL BEARING  6006

SPACER RANGE L- GEAR 

SPACER RANGE H- GEAR 

 TAB LOCK WASHER

HEX HEAD NUT M22X1.5  (THICK- 8MM)

CLUSTER GEAR H -M RANGE Z- 16/27 

EXT. CIRCLIP A30X1.5N

SPACER TP SHAFT 

TAPPER ROLLER BEARING  30206

SPACER TP SHAFT (2.5 MM)

SPACER TP  SHAFT (2.6 MM)

SPACER TP SHAFT (2.7 MM)

SPACER TP SHAFT (2.8 MM)

SPACER TP SHAFT (2.9 MM)

SPACER TP SHAFT (3.0 MM)

SPACER TP SHAFT (3.1 MM)

SPACER TP SHAFT (3.2 MM)

INT. CIRCLIP B62X3.0 H

ROLLER BEARING  NJ 204

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

1

1

AR 

AR 

AR 

AR 

AR 

AR 

AR 

AR 

1

1

PART NO.

PM0601071

PM0601072

PM0601073

PM0601074

H018026

H026002

PM0601075

PM0601076

PM0601077

PM0601136

PM0601078

H017009

PM0601079

H029028

PM0601080

PM0601081

PM0601082

PM0601083

PM0601084

PM0601085

PM0601086

PM0601087

H052066

H049004

DIFFERENTIAL CAGE ASSEMBLY P-84



GEAR SHIFTER RANGE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 172

P-85



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

SPIRAL DOWEL PIN HEAVY DUTY 6X30

SHIFTER ROD RANGE 

RANGE GEAR SHIFTING LEVER ASSEMBLY

OIL SEAL 20X30X7

 RANGE GEAR SHIFTING FORK

SPRING RANGE RAIL 

BALL 5/16"

QTY.

1

1

1

1

1

1

1

PART NO.

H073001

PM0601093

PM0601094

H021017

PM0601095

PM0601096

H030001

DIFFERENTIAL CAGE ASSEMBLY P-85



DIFFERENTIAL LOCK ARRANGEMENT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 174

P-86



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

DIFFERENTIAL LOCK SPRING

 DIFFERENTIAL LOCK  SHAFT 

DIFFERENTIAL LOCK FORK 

 O RING 2.00X14.00

PIN  DIFFERENTIAL LOCK SHAFT 

SPACER 18X26X4

SLEEVE REAR AXLE DIFFERENTIAL LOCK

QTY.

1

1

1

2

2

1

1

PART NO.

PM0601105

PM0601106

PM0601107

PM0601108

PM0403021

PM0601109

PM0701028

DIFFERENTIAL CAGE ASSEMBLY P-86



4WD IDLER GEAR ASSY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 176

P-87



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

IDLER SHAFT  4WD

IDLER GEAR 4WD Z-27

 NEEDLE ROLLER BEARING (25X33X23.8)

EXT .CIRCLIP A25X2.0H 

WASHER 45X25X1.5

THRUST WASHER IDLER  GEAR 4WD

QTY.

1

1

1

1

1

1

PART NO.

PM0601090

PM0601204

H025020

H050008

PM0402047

PM0601092

DIFFERENTIAL CAGE ASSEMBLY P-87



INTERMEDIATE TRANSMISSION PLATE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 178

P-88



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

INTERMEDIATE TRANSMISSION PLATE

HEX HEAD BOLT M10X1.50X25-10.9 

TAPER ROLLER BEARING 30205

GEAR 4WD Z-25 (TP SHAFT)

ROLLER BEARING  NJ 205

ROLLER BEARING  NJ 204

INT CIRCLIP B52X2.0 N

QTY.

1

4

1

1

1

1

1

PART NO.

PM0601088

H004052

H029029

PM0601203

H049003

H049004

H018025

P-88INTERMEDIATE TRANSMISSION PLATE 



GEAR TRAIN PTO & SHIFTER ARRANGEMENT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 180 

P-89



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

PTO SHIFTER FORK 

PTO SHIFTER ROD

PTO SHIFTER LEVER ASSY

BALL 5/16'' SNAP LOCK

 PTO SHIFTER SPRING

GRUB SCREW  M10X1.5X10-45H

O RING 2X14

SCREW PTO SHIFTER ROD

HEX NUT M10X1.5-8 

PTO GEAR SHIFTER LEVER ID 

SPIRAL  DOWEL PIN HEAVY DUTY 6X35 

PTO- BACK COVER 

ROLLER BEARING NJ205

BALL BEARING 6207

OIL SEAL 35X60X14.5 

CIRCLIP B47X2.0 H

BALL BEARING  6005

BALL BEARING 6305

 INPUT PTO SHAFT (Z-13/Z-11)

 PTO SHAFT 6 SPLINE

EXT. CIRCLIP A35X2.5 H

PTO GEAR (Z-49)

INT. CIRCLIP B72X2.5 N

PTO SHIFTING SLEEVE 

PTO GEAR (Z-51)

SPACER PTO SHAFT-6S (4.7 MM)

SPACER PTO SHAFT-6S (4.8 MM)

SPACER PTO SHAFT-6S (4.9 MM)

SPACER PTO SHAFT-6S (5.0 MM)

SPACER PTO SHAFT-6S (5.1 MM)

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

1

3

1

1

1

2

1

1

1

1

2

1

1

AR

AR

AR

AR

AR

PART NO.

PM0601097

PM0601098

PM0601099

H030001

PM0601100

H51082

PM0601108

PM0601102

H001001

PM0601103

H073002

PM0601104

H049003

H026007

H071001

H025068

H026027

H026023

PM0601110

PM0601111

H050013

PM0601112

H018007

PM0601113

PM0601114

PM0601115

PM0601116

PM0601117

PM0601118

PM0601119

P-89GEAR TRAIN PTO & SHIFTER ARRANGEMENT 



GEAR TRAIN PTO & SHIFTER ARRANGEMENT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 182

P-89



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

35

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

CAP PTO SHAFT REAR AXLE 

HEX HEAD BOLT MX10X1.50X35-10.9  (16 A/F)

ALLEN BOLT M10X1.5X25-10.9 

SPRING WASHER M10

SEALANT LIQUID ANAEROBIC

QTY.

1

4

4

4

AR

PART NO.

P5103024

H004051

H048025

H006001

 *

P-89GEAR TRAIN PTO & SHIFTER ARRANGEMENT 

(HIGHER STRENGTH)



DIFFERENTIAL LOCK CONTROL ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 184

P-90



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ROD TIE ASSEMBLY DIFFERENTIAL LOCK

WASHER M10 FLAT

PLATE & PIN ASSY DIFF LOCK PEDAL MTG.

PEDAL ASSEMBLY DIFFERENTIAL LOCK

WASHER M10 SPRING LOCK

WASHER 40X20X3.5 THRUST

PIN 3.2X25.0 COTTER

BOLT M10X1.50X30-8.8 HEX HEAD

CIRCLIP A20X1.2 N

COVER DIFFERENTIAL LOCK LEVER

QTY.

1

2

1

1

3

1

2

3

1

1

PART NO.

PM0601165

H008001

PM0601166

PM0601164

H006001

PM0604022

H043022

H003020

H017016

PM0601185

P-90DIFFERENTIAL LOCK CONTROL ASSEMBLY 



HITCH REAR SWINGING DRAWBAR SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 186

P-91



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

BOLT M5X0.80X25-8.8 HEX HEAD

NUT M5X0.80-6 PLATED

BOLT M12X1.75X40-10.9 ALLEN

WASHER M12 SPRING LOCK

PIN LOADING SWINGING DRAWBAR MTG.

PIN GUIDING SWINGING DRAWBAR MOUNTING

PIN 4.0X75 SPRING R TYPE DOUBLE COIL 

PIN 2X51 SPRING R TYPE (IS:6483)

BOLT M12X1.75X45-10.9 HEX HEAD

NUT M12X1.75-6 HEX (GRADE 10.9)

GUARD PTO ASSEMBLY

NUT M5X0.80-6 PLATED

BRACKET ASSY TOW HOOK MOUNTING RH

BRACKET ASSEY TOW HOOK MOUNTING LH

SWINGING DRAWBAR ASSEMBLY

BOLT M12X1.75X60-8.8 HEX HEAD

NUT M12X1.75 HEX

WASHER M12 SPRING LOCK

WASHER M10 FLAT

BRACKET SWINGING DRAWBAR MTG. ASSY

QTY.

6

2

8

14

1

1

1

1

6

6

1

4

1

1

1

2

2

2

1

1

PART NO.

H004053

H001008

H048007

H006004

PM1101043

PM1101044

H036003

H036001

H004039

H001004

PM1101032

H001008

PM1101040

PM1101039

PM1101042

H002017

H001004

H006004

H008001

PM1101041

P-91HITCH REAR SWINGING DRAWBAR SUBASSEMBLY 



TRANSMISSION ASSEMBLY DRESSED UP 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 188

P-92



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

CLEVIS PIN B 8X45 

PIN LEVER 2WD 4WD ASSEMBLY

PIN 1/4"X1.50" SPRING DOWEL COMBINATION 

BLOCK SWIVEL BRAKE PEDAL REAR

LEVER BRAKE PEDAL REAR

SWITCH ASSEMBLY STOP LAMP

WASHER M8 SPRING LOCK

WASHER M10 FLAT

PIN 1/8"X0.75" COTTER

PTO GEAR SHIFTER LEVER ID 

LEVER&HUB ASSY GEAR SHIFTING(HI-LO-MED)

SCREW M8X1.25X20-8.8 HEX HEAD

BKT ASSY HIGH LOW MEDIUM & PTO LEVER

BKT PTO GEAR SHIFT SWITCH HOLDING ASSY

WASHER 8.5X22 FLAT PHOSPHATED

LEVER & HUB ASSEMBLY GEAR  (2WD 4WD)

PLUG M16X1.5X16

LEVER ASSEMBLY BRAKE PEDAL REAR RH

LEVER ASSEMBLY BRAKE PEDAL REAR LH

PIN 8X40 SPRING DOWEL COMBINATION TYPE

QTY.

1

1

1

1

1

2

2

1

4

4

2

1

1

1

1

1

2

1

1

1

PART NO.

H077002

PM0601170

H037015

PM0205035

PM0205032

PM0205102

H006003

H008001

H043023

PM0601103

PM0601175

H005004

PM0601174

PM0601192

H008002

PM0601176

P100103500

PM0205033

PM0205034

H037036

P-92 TRANSMISSION ASSEMBLY DRESSED UP 



GEARBOX & DIFF. HOUSING MTG. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 190

P-93



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

HEX HEAD SCREW M10X1.5X35-10.9  (16 A/F)

HEX HEAD BOLT M10X1.5X70-10.9 

SPRING WASHER M10 

COUPLING SLEEVE ( INPUT TO PTO SHAFT )

SLEEVE (COUNTERSHAFT SPEED TO RANGE )

SEALANT LIQUID ANAEROBIC

QTY.

8

2

10

1

1

AR

PART NO.

H004051

H003133

H006001

PM0402053

PM0402054

*

P-93GEARBOX & DIFF. HOUSING MTG. 

(HIGHER STRENGTH )



REAR AXLE HSG RH 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 192

P-94



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

TRUMPET HOUSING REAR AXEL RH

WET BRAKE ASSEMBLY 4.5'' 

BRAKE INNER HOUSING  RH

HEX HEAD BOLT M10X1.50X30-10.9  (16A/F)

SPRING WASHER M10 

 BALL BEARING 6209 CN

INT. CIRCLIP B85X3 N

OIL SEAL 45X70X14.0(METALLIC)

DRAIN PLUG  M14X1.5X10

COPPER WASHER 14x20x1.5 

LOCKING WASHER  BP SHAFT BEARING 

HEX HEAD SCREW M8X1.25X18-10.9 

INTERNAL CIRCLIP B70X1.5 N

 REAR  AXLE

REAR WHEEL BOLT M16X1.5X48-10.9 

 BP SHAFT RH (Z-9)

BALL BEARING  6306

DIFF. LOCK SLEEVE 

EXT. CIRCLIP A30X2 H

 BULL GEAR SPACER

BULL GEAR  (Z-53)

 AXLE SHAFT SPACER

CRIMPING NUT  M30X1.5

PLUG TRUMPET HSG 

HEX HEAD BOLT M10X1.50X70-10.9 

HEX HEAD BOLT M10X1.50X145-10.9  (16A/F)

SEALANT LIQUID ANAEROBIC 

LOCTITE L-515

QTY.

1

1

1

5

5

1

1

1

2

2

1

2

1

1

5

1

1

1

1

1

1

1

1

1

10

1

9

AR

PART NO.

PM0701020

PM0701021

PM0701022

H003132

H006001

H026004

H018004

H071002

PM0701023

H031006

PM0701024

H004006

H072001

PM0701025

P1002005

PM0701027

H026008

PM0701028

H050010

PM0701029

PM0701030

PM0701031

PM0701032

PM0701033

H003133

H003134

*

*

REAR AXLE HSG RH P-94

( HIGHER STRENGTH )



REAR AXLE HSG LH 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 194 

P-95



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

TRUMPET HOUSING REAR AXEL LH

WET BRAKE ASSEMBLY 4.5'' 

BRAKE INNER HOUSING  LH

HEX HEAD BOLT M10X1.50X30-10.9  (16A/F)

SPRING WASHER M10 

 BALL BEARING 6209 CN

INT. CIRCLIP B85X3 N

OIL SEAL 45X70X14.0(METALLIC)

DRAIN PLUG  M14X1.5X10

COPPER WASHER 14x20x1.5 

LOCKING WASHER  BP SHAFT BEARING 

HEX HEAD SCREW M8X1.25X20-10.9  

INTERNAL CIRCLIP B70X1.5 N

HEX HEAD BOLT M10X1.50X145-10.9  (16A/F)

 REAR  AXLE

REAR WHEEL BOLT M16X1.5X48-10.9 

HEX HEAD BOLT M10X1.5X70-10.9 

 BP SHAFT LH (Z-9)

BALL BEARING  6306

EXT. CIRCLIP A30X2 H

 BULL GEAR SPACER

BULL GEAR  (Z-53)

 AXLE SHAFT SPACER

BALL BEARING  6306

CRIMPING NUT  M30X1.5

PLUG TRUMPET HSG 

SEALANT LIQUID ANAEROBIC 

LOCTITE L-515

QTY.

1

1

1

5

16

1

1

1

2

2

1

2

1

1

1

5

10

1

1

1

1

1

1

1

1

1

9

AR

PART NO.

PM0701034

PM0701021

PM0701035

H003132

H006001

H026004

H018004

H071002

PM0701023

H031006

PM0701024

H004006

H072001

H003134

PM0701025

P1002005

H003133

PM0701036

H026008

H050010

PM0701029

PM0701030

PM0701031

H026008

PM0701032

PM0701033

*

*

REAR AXLE HSG LH P-95

( HIGHER STRENGTH )



HARDWARE CLUTCH HSG. TO GB HSG SPEED 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 196

P-96



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

 

ALL MODELS

ALL MODELS

ALL MODELS

HEX HEAD BOLT M10X1.50X35-10.9  (16 A/F)

SPRING WASHER M10  

SEALANT LIQUID ANAEROBIC

QTY.

8

8

AR

PART NO.

H004051

H006001

* 

HARDWARE CLUTCH HSG. TO GB HSG SPEED P-96



CLUTCH HOUSING NPT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 198 

P-97



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

CA GUIDE

OIL SEAL 

HEX SCREW M8X1.25X16-8.8 

COPPER WASHER M8 

CLUTCH HOUSING  NPT

FLY WHEEL HSG

SEALANT LIQUID ANAEROBIC

QTY.

1

1

4

1

1

1

AR

PART NO.

PM0301016

H069001

H004002

H031003

PM0301017

PM0109004 

*

CLUTCH HOUSING NPT P-97

(HIGHER STRENGTH)



CLUTCH HSG MONTING 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 200

P-98



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

ALL MODELS

ALL MODELS

ALL MODELS

HEX HEAD BOLT M10X1.50X95-10.9  (16 A/F)

HEX HEAD BOLT M10X1.50X35-10.9  (16 A/F)

SPRING WASHER M10

QTY.

1

13

14

PART NO.

H003065

H004051

H006001

CLUTCH HSG MONTING P-98



CLUTCH RELEASE MECHANISM 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 202

P-99



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

INNER BUSH

HEX HEAD BOLT M8X1.25X40-10.9  

BEARING CLUTCH RELEASE 

CLUTCH ACTUATOR SHAFT ASSEMBLY

O RING 2.3X15.60

WASHER NYLON 20.5X30 

GREASE NIPPLE B M6

FORK CLUTCH RELEASE

QTY.

1

2

1

1

2

1

2

1

PART NO.

PM0301011

H003132

PM0301003

PM0301012

PM0301013

PM0301014

H040003

PM0301015

CLUTCH RELEASE MECHANISM P-99



TOP COVER GBH SPEED 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 204

P-100



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

TOP COVER GBH SPEED 

DIPSTICK OIL LEVEL

COPPER WASHER M24

 HEX HEAD SCREW M8X1.25X20-8.8

SPRING WASHER M8 

GASKET TOP COVER GBH SPEED

QTY.

1

1

1

10

10

1

PART NO.

PM0402050

PM0402051

H031008

H005004

H006003

PM0402052

TOP COVER GBH SPEED P-100



GEARBOX HOUSING SPEED 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 206

P-101



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

GEAR BOX HOUSING SPEED  NPT

GEAR BOX HOUSING SPEED  NPT CASTING

 DOWEL DIA10X22 

IGUS SLEEVE BEARING 20X23X30(BUSH)

BUSH BIMETALLIC - GB NPT

QTY.

1

1

2

2

2

PART NO.

PM0401011

PM0401011C

PM0402044

H070001

PM0401012

GEARBOX HOUSING SPEED P-101



IDLER GEAR REVERSE SPEED 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 208

P-102



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

IDLER GEAR REVERSE Z-33

NEEDLE ROLLER BEARING  25X35X30

REVERSE IDLER SHAFT 

WASHER 45X25X1.5

 THRUST WASHER 

THRUST HEX BOLT  M8X1.25X72

QTY.

1

1

1

2

1

1

PART NO.

PM0402045

H025018

PM0402046

PM0402047

PM0402048

PM0402049

IDLER GEAR REVERSE SPEED P-102



DRIVE TRAIN ASSY. 4WD 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 210

P-103



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

FRONT COVER(DROP BOX)

OIL SEAL  22X37X7

O RING 1.78X42

HEX HEAD SCREW M8X1.25X20-8.8 

OUTPUT SHAFT (DROP BOX)

GEAR 4WD Z-28

SPRING  (GEAR 4WD)

BALL 5/16"

SPACER 26X20X8 (DROP BOX SHAFT)

BALL BEARING 6005 

EXT. CIRCLIP A25X2.0 H

OIL SEAL 20X30X7

ACTUATOR LEVER (4WD-2WD)

PAD PTO SHIFTER FORK

QTY.

1

1

1

4

1

1

1

1

1

1

1

1

1

1

PART NO.

PM1600019

H021042

PM1600020

H005004

PM1600021

PM1600035

PM1600023

H030001

PM1600024

H026027

H050008

H021017

PM1600025

PM1600026

DRIVE TRAIN ASSY. 4WD P-103



GEAR TRAIN SPEED 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 212

P-104



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

SPEED PRIMARY SHAFT  Z-13/Z-14

BALL BEARING 6305

CYLINDRICAL ROLLER BEARING  NJ 205

BEARING  BALL 6304

INT. CIRCLIP B52X2.0 N

INT. CIRCLIP B62X2.0 N(IS 3075 PART-II)

SPEED SECONDRY SHAFT 

THRUST WASHER 45X25X3 

 THRUST WASHER (GEAR REVERSE SPEED)

SPACER 33X25 SECONDRY SHAFT

SLEEVE GEAR SHIFTER

HUB SPEED GEAR (2ND AND 3RD) 

HUB SPEED GEAR (1ST AND REV.) 

GEAR DRIVEN REVERSE SPEED Z-27(Secondary)

NEEDLE ROLLER BEARING  28X33X17

 SPEED GEAR ASSEMBLY 1ST Z-29(Secondary)

CM GEAR Z-32(Primary)

SPEED GEAR 2ND Z-19(Primary)

SPEED GEAR  ASSEMBLY 2ND Z-30(Secondary)

SPEED GEAR 3RD  Z-24(Secondary)

SPEED GEAR 3RD  Z-25(Primary)

QTY.

1

2

1

1

2

2

1

1

2

1

2

1

1

1

2

1

1

1

1

1

1

PART NO.

PM0402055

H026023

H049003

H026025

H018025

H018014

PM0402056

PM0402057

PM0402058

PM0402059

PM0402060

PM0402061

PM0402062

PM0402063

H025019

PM0402064

PM0402065

PM0402066

PM0402067

PM0402068

PM0402069

GEAR TRAIN SPEED P-104



INPUT DRIVE ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 214

P-105



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

INPUT SHAFT (TRANSMISSION)

BALL BEARING  6305 Z-C3

BALL BEARING 6205

SPACER 35X25X3

INT. CIRCLIP B52X2 N

EXT. CIRCLIP A25X2 H

INT. CIRCLIP B62X2 N (IS 3075 PART -II)

CM GEAR  Z-21

QTY.

1

1

1

1

1

2

1

1

PART NO.

PM0402041

H027008

H026024

PM0402042

H018025

H050008

H018014

PM0402043

INPUT DRIVE ASSEMBLY P-105



GEAR SHIFTER SPEED 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 216 

P-106



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

PLUG ROD SPEED

OIL  SEAL ROD SPEED 19.77X32X7

ROD SPEED SHIFTING 

WASHER 30X20X2

SPRING SPEED SHIFTING NPT

PIN  DIFFERENTIAL LOCK SHAFT 

SPIRAL DOWEL PIN HEAVY DUTY 8X32

LEVER SPEED SHIFTING

CLAMP GROMMET GEAR SHIFTING LEVER

RUBBER BOOT MAIN GEAR SHIFT LEVER

QTY.

1

1

1

2

1

1

1

1

1

1

PART NO.

PM0403016

H069002

PM0403017

PM0403031

PM0403018

PM0403021

H073003

PM0403019

P1302018

PM0403020

GEAR SHIFTER SPEED P-106



SHIFTER ROD ASSY. SPEED 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD)

P-107

218



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

SHIFTER ROD  2ND-3RD GEAR

SHIFTER ROD 1ST-REV GEAR

FORK  1ST-REV GEAR

FORK 2ND-3RD GEAR

HEX NUT 3/8''-24 

HEX LOCKING SCREW

PIN DIA 8X25.6

SPRING ( GEAR SHIFTER ROD SPEED)

BALL 5/16'' 

INTERLOCK PIN (GEAR SHIFTER ROD)

PLUG 1/4''-18

QTY.

1

1

1

1

2

2

2

2

2

1

1

PART NO.

PM0403022

PM0403023

PM0403024

PM0403025

H074001

PM0403026

PM0403027

PM0403028

H030001

PM0403029

PM0403030

SHIFTER ROD ASSY. SPEED P-107



STEERING WHEEL AND RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 220

P-108



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

4.1

4.2

5

6

7

8

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Steering Wheel 

STEERING COLUMN

STEERING MOUNTING BRACKET ASSEMBLY

Woodruff Key Ø24X5

Machined Washer M16

Hex. Nut M16X1.5

BOLT M10X1.50X25-8.8 HEX HEAD

WASHER M10 SPRING LOCK

Hex. Screw M10X35

Hex. Screw M10X25

QTY.

1

1

1

1

1

1

2

12

4

4

PART NO.

P0501027

PG0501003

P0501007

P0501023

H007007

H001009

H004004

H006001

H004011

H004004

STEERING WHEEL AND RELATED PARTS P-108



LEVER CONTROL 2WD 4WD SUB ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 222

P-109



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

KNOB ASSEMBLY LEVER 2WD 4WD

WASHER M10 FLAT

WASHER 40X20X3.5 THRUST

PIN 1/8"X0.75" COTTER

LINKAGE ASSEMBLY 2WD 4WD

CLEVIS PIN B 8X28

LEVER AND HUB ASSEMBLY 2WD 4WD

SCREW M5X0.8X20 CROSS RECESSED PAN HEAD

CIRCLIP A20X1.2 N

SWITCH ASSEMBLY STOP LAMP

SLEEVE LEVER HAND OPERATED (PVC)

LEVER AND HUB ASSEMBLY GEAR (2WD 4WD)

QTY.

1

4

2

2

1

2

1

2

1

1

1

1

PART NO.

PM0601179

H008001

PM0604022

H043023

PM0601189

H077001

PM0601169

H066004

H017016

PM0205102

PM0601184

PM0601176

LEVER CONTROL 2WD 4WD SUB ASSEMBLY P-109



LEVER SPEED GEAR SHIFT SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 224

P-110



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

KNOB ASSEMBLY LEVER SPEED GEAR SHAFT

LEVER AND HUB SPEED GEAR SHIFT ASSY

PIN 8X40 SPRING DOWEL COMBINATION TYPE

SCREW M5X0.8X20 CROSS RECESSED PAN HEAD

SLEEVE LEVER HAND OPERATED (PVC) 

QTY.

1

1

1

2

1

PART NO.

PM0601181

PM0403032

H037036

H066004

PM0601184

LEVER SPEED GEAR SHIFT SUBASSEMBLY P-110



LINKAGE CLUTCH CONTROL SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 226

P-111



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

COVER RUBBER RETURN STOPPER

NUT M8X1.25-6 HEX

ROD TIE & CLEVIS ASSY CLUTCH CONTROL

NUT M12X1.75 LOCK HEX (RH THREAD)

NUT 3/8"-24 HEX (LH THREAD)

BOLT M10X1.5X35-8.8 HEX HEAD FLANGED 

WASHER 45X25X3 THRUST (ZINC PLATED)

CIRCLIP A25X1.2 N

WASHER M10 FLAT

WASHER M10 SPRING LOCK

PIN 3/8" CLEVIS (RETENTION CLIP)

PAD RUBBER TOP PLATE

PAD CLUTCH PEDAL STOP

PEDAL ASSEMBLY TRANSMISSION CLUTCH

SPRING CLUTCH PEDAL RETURN

PIN ASSEMBLY CLUTCH PEDAL MOUNTING

BOLT M10X1.50X30-8.8 HEX HEAD

CLEVIS 3/8" -24 LH THREAD

CLEVIS 3/8"

QTY.

1

1

1

1

1

2

2

1

4

4

2

1

1

1

1

1

2

1

1

PART NO.

PM0205048

H001005

PM0205043

H001018

PM0205043

H003121

PM0402057

H017019

H008001

H006001

H076001

PM0205047

PM0205046

PM1701369

PM0205040

PM1701370

H003020

PM0205041

PM0205042

LINKAGE CLUTCH CONTROL SUBASSEMBLY P-111



LINKAGE ASSEMBLY BRAKE CONTROL 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 228

P-112



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

WASHER M6 SPRING LOCK

WASHER M6 FLAT

NUT M6X1.00-6 HEX

BOLT M6X1.00X35-8.0 HEX HEAD

KNOB ASSY INDEPENDENT PARKING BRAKE

BKT ASSY INDEPENDENT PARKING BRAKE

GUIDE SUPPORT LEVER (IGUS)

PIN 3/8" CLEVIS (RETENTION CLIP)

ROD & CLEVIS ASSY PARKING BRAKE

NUT 3/8"-24 HEX

SCREW M5X0.80X16-6.6 HEX HEAD

KEY 4X5 WOODRUFF

WASHER BRAKE PEDAL CROSS SHAFT THRUST

WASHER M10 FLAT

PIN 1/8"X0.75" COTTER

PAD RUBBER TOP PLATE

CLEVIS PIN B 10X35 

COVER RUBBER RETURN STOPPER

SPRING BRAKE PEDAL RETURN

WASHER M5 FLAT

TIE ROD BRAKE PEDAL

NUT M12X1.75 HEX

SHAFT ASSEMBLY BRAKE PEDAL INNER

HUB& LEVER ASSY PARKING BRAKE RH

TIE ROD PARKING BRAKE

PEDAL ASSEMBLY BRAKE RH

WASHER M10 FLAT

NUT M8X1.25-6 HEX

PEDAL ASSEMBLY BRAKE LH

SHAFT ASSEMBLY BRAKE PEDAL OUTER

QTY.

1

1

1

1

1

1

1

3

1

1

2

1

4

8

4

2

4

2

2

2

2

2

1

1

2

1

1

1

1

1

PART NO.

H006005

H008004

H001007

H003137

PM0601183

PM0205039

PM0205057

H076001

PM0205058

H074002

H004008

PM0205051

PM0205052

H008001

H043023

PM0205047

H077004

PM0205048

PM0205071

H008011

PM0205045

H001004

PM0205030

PM0205031

PM0205044

PM0205038

H008001

H001005

PM0205037

PM0205029

LINKAGE ASSEMBLY BRAKE CONTROL P-112



LINKAGE ASSEMBLY BRAKE CONTROL 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 230

P-112



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

35

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

BOLT M10X1.50X25-9.8 HEX HEAD

WASHER M10 SPRING LOCK

CIRCLIP A28X1.5 N

SPACER BRAKE ACTUATING SHAFT LH

SWITCH ASSEMBLY STOP LAMP

QTY.

2

2

2

1

1

PART NO.

H002043

H006001

H017008

PM0205053

PM0205102

LINKAGE ASSEMBLY BRAKE CONTROL P-112



HYDRAULIC LIFT ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 232

P-113



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

HYDRAULIC LIFT

HOUSING ASSY POS.1-2-3-4

BUSH

BUSH

NOT AVAILABLE AS SPARE PARTS

SCREW M8x35 DIN 931-8G

GROWER D=8.1 DIN7980-ZINC

LOCK NUT

O'RING D7.6 T1.78

PLUG

PRESELECTOR KNOB

PRE-SELECTOR

O' RING

O' RING

PLUG

COPPER WASHER

CONTROL VALVE ASSEMBLY

QTY.

1

1

1

1

2

2

2

1

1

1

1

1

1

1

3

3

1

PART NO.

PM2200028

PSPDGML090

PSPDGML001

PSPDGML002

PSPDGML091

PSPDGML092

PSPDGML093

PSPDGML066

PSPDGML003

PSPDGML004

PSPDGML005

PSPDGML006

PSPDGML007

PSPDGML094

PSPDGML067

PSPDGML095

PSPDGML009

HYDRAULIC LIFT ASSY. P-113



CYLINDER ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 234

P-114



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

5A

5B

5C

5D

5E

5F

6

7

8

9

10

11

11A

11B

11C

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ARM

CIRCLIP E34 UNI 7435 90

ARM SEAL 35/45*7

MAIN SHAFT

KIT CRANK

CRANK

CON ROD

O - RING

PIN

GRUB SCREW M8*16

ELASTIC PIN 6*40

CYLINDER

ALEN BOLT M12*25

O - RING

PLUG

O - RING

KIT PISTON

PISTON

PISTON GUIDE RING

PISTON SEAL B255216/1/D

QTY.

2

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

PART NO.

PSPDGML012

PSPDGML013

PSPDGML014

PSPDGML015

PSPDGML016

PSPDGML017

PSPDGML018

PSPDGML019

PSPDGML020

PSPDGML096

PSPDGML070

PSPDGML021

PSPDGML097

PSPDGML094

PSPDGML022

PSPDGML023

PSPDGML024

PSPDGML025

PSPDGML026

PSPDGML027

CYLINDER ASSEMBLY P-114



INTERNAL LEVER ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 236

P-115



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

LIMIT SWITCH SUPPORT WITH PIN

LIMIT SWITCH SUPPORT

LIMIT SWITCH LEVER

PIN

ELASTIC PIN DIA 3x14

NUT M8

PIN D4x19.8

ALLEN BOLT M6x16

RADIAL CIRCLIP 6MM

SPRING SEAT

SPRING

PUSH ROD ASSEMBLY

NUT M6

LEVER

WHEEL

PIN

RADIAL CIRCLIP 5MM

SUPPORT PIN

COMPENSATOR

LINK

PLAIN WASHER 8.4

ROLLER '8/12x7 SUPPORT PIN

SUPPORT PIN

COPPER WASHER 14.5/20*1

RADIAL EXT.CIRCLIP

HUB WITH PIN

ALLEN BOLT M8x20

LEVER WITH PIN

O - RING

CIRCLIP

QTY.

1

1

1

1

1

1

5

2

5

1

1

1

1

1

1

1

1

2

1

1

1

2

1

1

1

1

3

1

1

2

PART NO.

PSPDGML028

PSPDGML029

PSPDGML030

PSPDGML031

PSPDGML032

PSPDGML098

PSPDGML033

PSPDGML099

PSPDGML100

PSPDGML035

PSPDGML036

PSPDGML037

PSPDGML101

PSPDGML038

PSPDGML039

PSPDGML040

PSPDGML041

PSPDGML042

PSPDGML043

PSPDGML044

PSPDGML045

PSPDGML102

PSPDGML047

PSPDGML071

PSPDGML103

PSPDGML049

PSPDGML104

PSPDGML050

PSPDGML051

PSPDGML052

INTERNAL LEVER ASSY. P-115



INTERNAL LEVER ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 238

P-116



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

35

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

INTERNAL DRAFT LEVER

LEVER

COPPER WASHER 6.4x10x1

RING

EXT. CIRCLIP E14

QTY.

1

1

2

1

1

PART NO.

PSPDGML053

PSPDGML072

PSPDGML072

PSPDGML054

PSPDGML055

INTERNAL LEVER ASSY. P-116



TOP LINK BRACKET ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 240

P-117



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

PLATE

FLANGE

COVER

CAM WITH PIN

TIE ROD

SCREW

SCREW M8x35 DIN 931-8G

SCREW M10x35 DIN 931-8G

NUT M10 8G

NUT M12

GROWER D=8.1 DIN7980-ZINC

GROWER D10.2 DIN 7980

SEEGER RS D7 DIN 6799

PIN

SEEGER

SPRING D24X46 FILO D7.5

BRACKET

BUSH D8/20X19

BUSH D12.5/35X42.5

LOCK NUT

GREASE NIPPLE

QTY.

1

1

1

1

1

1

1

2

1

1

1

2

1

1

2

1

1

1

1

1

1

PART NO.

PSPDGML106

PSPDGML107

PSPDGML108

PSPDGML109

PSPDGML110

PSPDGML111

PSPDGML092

PSPDGML112

PSPDGML113

PSPDGML114

PSPDGML093

PSPDGML115

PSPDGML103

PSPDGML116

PSPDGML117

PSPDGML118

PSPDGML119

PSPDGML120

PSPDGML121

PSPDGML122

PSPDGML123

TOP LINK BRACKET ASSY. P-117



CONTROL LEVER ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 242

P-118



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

POSITION SHAFT

O RING

DRAFT TUBE

O RING

CLUB HUB

CLUTCH 50/53x13.5

LEVER

FLANGE ASSEMBLY

LEVER

SUPPORT

VITE M8x70 SCREW

GROWER d=8.1 DIN 7980 Zn

VITE M8x40 UNI5931 Zn 8.8 SCREW

MOLLA FRIZONE SPRING

VITE M8x30 UNI5931 Zn 8.8 SCREW

INGR. DIRITTO M10x1 FITTING

O RING

PLAIN WASHER

RADIAL CIRCLIP 6mm

SEEGRER E12

WASHER

QTY.

1

1

1

1

2

2

1

1

1

1

2

4

2

2

4

1

1

1

2

1

1

PART NO.

PSPDGML056

PSPDGML057

PSPDGML124

PSPDGML125

PSPDGML126

PSPDGML127

PSPDGML128

PSPDGML060

PSPDGML061

PSPDGML062

PSPDGML129

PSPDGML093

PSPDGML130

PSPDGML131

PSPDGML132

PSPDGML123

PSPDGML064

PSPDGML045

PSPDGML100

PSPDGML052

PSPDGML065a

CONTROL LEVER ASSY. P-118



CONTROL LEVER ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 244

P-119



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

CONTROL VALVE

NOT AVAILABLE AS SPARE

VALVE

VALVE ASSY.

NOT AVAILABLE AS SPARE PARTS

PLUG M14x1

SPRING

0OR 2062 D=15.6x1.78 Sh 80/90

PARBAK 8-016

OR D=18.77, T1.78

PARBAK 8-018

OR D12.42, T1.78 Sh80/90

VALVE SEAT

SPRING

NOT AVAILABLE AS SPARE PARTS

SCREW TCEI M6x18 DIN912 8G

SPACER 6/12x5

SCREW M8x20 DIN915 12.9

NUT M8 DIN7967

PLATE

SPACER

SPRING

BALL 9/32" D=7.144

SPACER

VALVE

OR D47.63 T3.53 Sh80/90

SPRING

OR 3.53x58.74 Sh80/90

VALVE SEAT

VALVE

QTY.

1

 -

1

1

 -

1

1

2

1

1

1

1

1

1

 -

3

3

2

2

1

2

2

2

2

1

2

1

1

1

1

PART NO.

PSPDGML009

PSPDGML133

PSPDGML134

PSPDGML135

PSPDGML136

PSPDGML137

PSPDGML138

PSPDGML139

PSPDGML140

PSPDGML141

PSPDGML142

PSPDGML143

PSPDGML144

PSPDGML145

PSPDGML146

PSPDGML147

PSPDGML148

PSPDGML149

PSPDGML150

PSPDGML151

PSPDGML152

PSPDGML153

PSPDGML154

PSPDGML155

PSPDGML156

PSPDGML157

PSPDGML158

PSPDGML159

PSPDGML160

PSPDGML161

CONTROL LEVER ASSY. P-119



CONTROL LEVER ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 246

P-119



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

CONTROL VALVE

NOT AVAILABLE AS SPARE

VALVE

VALVE ASSY.

NOT AVAILABLE AS SPARE PARTS

PLUG M14x1

SPRING

0OR 2062 D=15.6x1.78 Sh 80/90

PARBAK 8-016

OR D=18.77, T1.78

PARBAK 8-018

OR D12.42, T1.78 Sh80/90

VALVE SEAT

SPRING

NOT AVAILABLE AS SPARE PARTS

SCREW TCEI M6x18 DIN912 8G

QTY.

1

1

1

1

1

2

1

1

1

3

1

1

1

1

1

1

PART NO.

PSPDGML162

PSPDGML163

PSPDGML033

PSPDGML164

PSPDGML165

PSPDGML166

PSPDGML167

PSPDGML168

PSPDGML169

PSPDGML170

PSPDGML171

PSPDGML172

PSPDGML173

PSPDGML174

PSPDGML175

PSPDGML010

CONTROL LEVER ASSY. P-119



THREE POINT LINKAGE SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 248

P-120



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

PIN ASSEMBLY LOWER LINK MOUNTING

WASHER M23X12.5 LOWER LINK MOUNTING

WASHER M30X4.5 LOWER LINK MOUNTING

WASHER M10 SPRING LOCK

LOWER LINK ASSY LH_RH

LEVELING ROD ASSEMBLY

GREASE NIPPLE B M6

PIN  HYDRAULIC LIFT LEVELING

PIN 4.0X75 SPRING R TYPE DOUBLE COIL 

WASHER M20X30X5.0 FLAT

PIN HYDRAULIC LIFT UPPER

TOP LINK ASSEMBLY

STAY BAR ASSEMBLY (RECTANGLE TYPE)

PIN 2.5X25.0 COTTER (ZINC PLATED)

PIN 4.0X40.0 COTTER

PIN 2X51 SPRING R TYPE (IS:6483)

NUT M16X2.0X8.8 HEX NYLOCK

WASHER M16 FLAT

 HYDRAULIC LIFT (M/S MITA)

PIN & RING ASSY LOWER LIFT LINK LYNCH

BOLT M10X1.50X30-10.9 HEX HEAD

PIN LOWER LINK MOUNTING 

PIN LYNCH LOCKING ASSEMBLY 

PIN TOP LINK

QTY.

2

2

2

4

2

2

2

2

6

2

2

1

2

2

2

2

2

2

2

2

4

2

2

1

PART NO.

PM1101045

PM1101037

PM1101038

H006001

PM1101033

PM1101035

H040003

PM1101048

H036003

H008006

PM1101049

PM1101034

PM1101050

H043006

H043005

H036001

H039009

H007007

PM2200027

H035002

H005028

PM1101046

H035004

PM1101061

THREE POINT LINKAGE SUBASSEMBLY P-120



LEVER POSITION AND DRFAT CONTROL SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 250

P-121



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

WASHER 8.5X18 FRICTION

WASHER 8.5X22 FLAT PHOSPHATED

WASHER M8 SPRING LOCK

LEVER HOLDING BKT P.C. LEVER ASSY

PIN 1/8"X0.75" COTTER

KNOB ASSEMBLY LEVER POSITION CONTROL

LEVER & HUB POSITION CONTROL ASSEMBLY

SCREW M5X0.8X10 CROSS RECESSED PAN HEAD

LINK ASSEMBLY POSITION CONTROL

BOLT M8X1.25X25-6.6 HEX HEAD

PIN 5/16"X.76" CLEVIS

SLEEVE LEVER HAND OPERATED (PVC)

DRAFT CONTROL LEVER

KNOB DRAFT CONTROL LEVER

QTY.

8

2

2

1

4

1

1

4

2

2

4

2

1

1

PART NO.

H007004

H008002

H006003

PM1701366

H043023

PM0601180

PM1701365

H066003

PM1701372

H003012

H077003

PM0601184

PM1701399

PM0601207

LEVER POSITION AND DRFAT CONTROL SUBASSEMBLY P-121



LEVER PTO GEAR SHIFT SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 252

P-122



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

KNOB ASSEMBLY LEVER PTO GEAR SHIFT

LEVER AND HUB PTO GEAR SHIFT ASSEMBLY

LINKAGE ASSEMBLY ROD PTO GEAR SHIFT

WASHER M10X26 FLAT

PIN 4.0X25.0 COTTER

SCREW M5X0.8X10 CROSS RECESSED PAN HEAD

SLEEVE LEVER HAND OPERATED (PVC)

 LEVER & HUB ASSY GEAR SHIFTING  (PTO)

QTY.

1

1

1

2

2

2

1

1

PART NO.

PM0601177

PM0601171

PM0601172

H008001

H043008

H066003

PM0601184

PM0601103

LEVER PTO GEAR SHIFT SUBASSEMBLY P-122



LEVER RANGE HIGH LOW MEDIUM GEAR SHIFT SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 254

P-123



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

KNOB ASSY LEVER RANGE HI LO MED GEAR 

WASHER NYLON 30.5X50 THRUST

WASHER M10 FLAT

CLEVIS PIN B 10X26

CIRCLIP A30X1.5 N

PIN 1/8"X0.75" COTTER

LINKAGE ASSEMBLY ROD PTO GEAR SHIFT

NUT M8X1.25-6 HEX

LEVER & HUB RANGE HI LO MED GEAR ASSY

IGUS BUSH

SCREW M5X0.8X10 CROSS RECESSED PAN HEAD

LINKAGE ASSEMBLY ROD RANGE GEAR SHIFT

SWITCH HOLDING BRACKET HI LO MED

WASHER M10X26 FLAT

SLEEVE LEVER HAND OPERATED (PVC)

BKT ASSY HI LO MED AND PTO LEVER

QTY.

1

2

4

2

1

2

1

2

1

1

2

1

1

2

1

1

PART NO.

PM0601178

PM0205054

H008001

H077005

H017009

H043023

PM0601172

H001005

PM0601173

H070004

H066003

PM0601190

PM0601101

H008001

PM0601184

PM0601174

LEVER RANGE HIGH LOW MEDIUM GEAR SHIFT SUBASSEMBLY P-123



PLATFORM SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 256

P-124



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

WASHER M8 FLAT

SCREW M8X1.25X16 TRUSS HEAD CROSS SLOT

BOLT M8X1.25X20-8.8 HEX HEAD

COVER PLASTIC DIPSTICK

WASHER M8 SPRING LOCK

BKT ASSY RUNNING BOARD SUPPORT FRONT 

NUT M8X1.25-6 HEX

BKT ASSY RUNNING BOARD SUPPORT FRONT 

SCREW M8X1.25X20 COUNTERSUNK SOCKET

PLATFORM CENTER

PLATFORM LH

NUT M5X0.80-6 PLATED

PLATFORM RH

REAR PLATFORM

COVER DIFFERENTIAL HOUSING (PLATFORM)

STOPPER (COVER DIFFERENTIAL HOUSING)

MAT RUNNING BOARD FRONT

WASHER M10 FLAT

WASHER M10 SPRING LOCK

BOLT M10X1.50X30-6.6 HEX HEAD

SCREW M8X1.25X16 BUTTON HEAD SOCKET

PIN PUSH RUNNING BOARD MAT

BKT ASSY HOLDING GEAR SHIFT SWITCH

QTY.

3

8

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

7

7

2

6

7

1

PART NO.

H007004

H056005

H004006

PM0601186

H006003

PM1202048

H001005

PM1202049

H054008

PM1701338

PM1701336

H001008

PM1701337

PM1701359

PM1701363

PM1701364

PM1701373

H007001

H006001

H004007

H054009

PM1701378

PM0601191

PLATFORM SUBASSEMBLY P-124



THROTTLE LINKAGE & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 258

P-125



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

22a

23

24

25

26

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

WASHER M8 FLAT

WASHER M8 SPRING LOCK

BOLT M8X1.25X20-8.8 HEX HEAD

PIN 1.6X12.5 COTTER

PIN 4.0X25.0 COTTER

COVER RUBBER FOOT THROTTLE PEDAL

NUT M8X1.25-6 HEX

PAD CLUTCH PEDAL STOP

HUB & LEVER ASSY FOOT THROTTLE 

TRUNION PULL TO STOP

PEDAL ASSEMBLY FOOT THROTTLE

ROD & CLEVIS ASSEMBLY FOOT THROTTLE FRONT

PLATE ASSEMBLY FOOT THROTTLE PEDAL TOP

WASHER 15.5X30 DIFF LOCK BUSH THRUST

PLATE AND PIN ASSLY FOOT THROTTLE HUB MTG

CIRCLIP A15X0.90 SB

ROD & CLEVIS ASSEMBLY FOOT THROTTLE REAR

WASHER M12 FLAT

NUT M6X1.00-6 HEX

HEX NUT M10X1.5-8 

SPRING FOOT THROTTLE CONTROL RETURN

Hand Throttle Assy.

Hand Acc. Knob

HAND ACTUATOR BRACKET

Wire End Bracket

Hex. Screw M6X25

Spring Washer M6

QTY.

3

2

2

3

1

1

4

2

1

2

1

1

1

4

1

2

1

1

2

1

1

1

1

1

1

4

4

PART NO.

H008002

H006003

H005004

H043024

H043008

PM1701371

H001005

PM0205046

PM1701380

PM1701390

PM1701367

PM1701385

PM1701368

PM0205055

PM1701379

H017021

PM1701386

H008003

H001007

H001001

PM0205049

PM0204011

PM0204001

P0501008

P0204068

H005013

H006005

THROTTLE LINKAGE & RELATED PARTS P-125



TUBING AUXILLIARY VALVE SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 260

P-126



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

7

8

9

9

10

10

11

11

12

13

14

15

16

17

18

19

20

21

22

22

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

SECONDARY PIPE FROM PUMP TO DCV

INTERMEDIATE PIPE FORM PUMP TO DCV

CLAMP FOR PS DELIVERY PIPE

Copper Washer 18x24/1.5

BOLT BANJO M18X1.50 

O RING 2.0X19 

QUICK RELEASE COUPLER BLUE

QUICK RELEASE COUPLER

3/4"-16 UNF - M18X1.50 ADAPTOR (S TYPE) 

QUICK RELEASE COUPLER RED

QUICK RELEASE COUPLER FEMALE

Spring Washer M6

Spring Washer M8

DCV TO HYD LIFT HOSE PIPE

DCV TO HYD LIFT HOSE PIPE

DELIVERY PIPE FROM PUMP TO CONNECTOR

PRIMARY DELIVERY PIPE PUMP TO HYD LIFT

INTERMEDIATE DELIVERY PIPE PUMP TO LIFT

DCV TO HYD LIFT HOSE PIPE

CLAMP ASSEMBLY HYD PIPE

HYD DELIVERY PIPE HOLDING CLAMP

Hex. Nut M6

Hex. Screw M6x30

Hex. Screw M8x20 

Plain Washer M8

Hex. Screw M6x25

Hex. Screw M6x30

QTY.

1

1

1

6

3

1

1

1

2

1

1

4

4

1

1

1

1

1

1

1

1

1

1

1

1

4

4

PART NO.

PM0906061

PM0906062

PM1501079

H031001

H033005

PM0906051

PM0906065

PM0906066

PM0906067

PM0906068

PM0906069

H006005

H006003

PM0906070

PM0906071

PM0906072

PM0906073

PM0906074

PM0906075

PM0906076

PM0906077

H001007

H005026

H005004

H010003

H005013

H005026

TUBING AUXILLIARY VALVE SUBASSEMBLY P-126



TUBING POWER STEERING SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 262

P-127



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

12.1

13

14

15

15.1

16

17

18

19

20

21

22

23

23.1

24

26

27

28

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Hex. Screw M8x20 

Plain Washer M8

Plain Washer M6

Hex. Screw M6x16

CLAMP FOR PIPE OD 10

FLEXIBLE PIPE STEERING CYLINDER RH 

CONNECTOR 9/16-18 AND M14X1.5 STUD END                                                                               

Hex. Nut M6

BONDED SEAL 14.7X22.0X1.5 

PIPE POWER STEERING CONNECTOR RH 

PIPE POWER STEERING CONNECTOR LH 

Banjo Bolt  M18x1.5

Banjo Bolt  M18x1.5

PIPE GROMMET

Hex. Bolt M6x35

Spring Washer M6

Spring Washer M8

PIPE STEERING UNIT RETURN 

CLAMP ASSY FOR POWER STEERING PIPES

Hex. Screw M6x30

BRACKET STEERING PIPE HOLDING FRONT RH

BRACKET STEERING PIPE HOLDING FRONT LH

PIPE HOLDING CLAMP

RUBBER GROMMET FOR PIPE DIA 10 

Copper Washer 18x24/1.5

Copper Washer 18x24/1.5

O RING 2.0X19 

FLEXIBLE PIPE  STEERING UNIT RETURN 

BRACKET FOR PIPE HOLDING

PIPE HOLDING BRACKET

QTY.

6

6

6

6

5

2

1

7

1

1

1

1

1

2

4

4

4

1

1

2

1

1

1

3

3

1

1

1

1

1

PART NO.

H005004

H010003

H010002

H005001

PM1501058

PM1501059

PM1501110

 H001007

H075003

PM1501061

PM1501062

H033005

H033005

PM1501063

H002033

H006005

H006003

PM1501064

PM1501065

H005026

PM1501066

PM1501067

PM1501068

PM1501069

H031001

H031001

PM0906051

PM1501072

PM1501073

PM1501074

TUBING POWER STEERING SUBASSEMBLY P-127



TUBING POWER STEERING SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 264

P-127



S. No. MODEL NO. DESCRIPTION REMARKS

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

BRACKET PIPE HOLDING

FLEXIBLE PIPE FROM UNIT TO CONNECTOR

M18X1.50 & M18X1.50 STUD END CONNECTOR

Banjo Bolt  M12x1.5

POWER STEERING UNIT

Spring Washer M8

CLAMP FOR PS DELIVERY PIPE

ADOPTER FOR POWER STEERING PUMP 

BONDED SEAL 12.7X19X1.5 

INTERMEDIATE PIPE FROM PUMP TO  PS UNIT

FLEXIBLE PIPE FROM PS UNIT TO CONNECTOR 

FLEXIBLE PIPE FROM  PUMP TO  PS UNIT

PLASTIC TIE 4"

INTERMEDIATE PIPE FROM PS UNIT TO LH CYL

PIPE POWER STEERING CONNECTOR LH 

9/16''-18 AND 1/2 BSP STUD END CONNECTOR

QTY.

1

3

1

1

1

4

1

2

2

1

1

1

1

1

1

4

PART NO.

PM1501075

PM1501076

PM1501077

H033002

PG0501002

H006003

PM1501079

PM1501080

H075004

PM1501081

PM1501083

PM1501082

P1302018

PM1501108

PM1501109

PM1501121

TUBING POWER STEERING SUBASSEMBLY P-127



TUBING HYDRAULIC SUCTION SUBASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 266

P-128



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

5

6

7

8

9

10

11

12

13

14

15

16

16

17

18

19

20

21

22

23

24

24

25

26

27

28

29

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Plain Washer M6

Spring Washer M12 

Hose Clamp 35

Hex. Screw M6x20 

Spring Washer M6

Spring Washer M8

CLAMP OF PIPE DIA 28.58

SUCTION PIPE CLAMP BRACKET

Hex. Nut M6

SUCTION HOSE HYD

PRIMARY SUCTION PIPE- DIFF TO STRAINER

SUCTION STRAINER- WITH IN HOUSING

SECONDARY  PIPE FROM  PUMP TO ST PUMP

O RING 2.65X25.00 

O RING 2.0X19 

Hex. Screw M8x20 

Hex. Screw M6x25

Hex. Bolt M6X30 

Hex. Bolt M6X45

SECONDARY  PIPE FROM STRAINER TO PUMP

SUCTION HOSE FROM PUMP TO PUMP

SUCTION HOSE FROM STRAINER TO PUMP

SUCTION STRAINER- 102 LPM

STRAINER BRACKET

STRAINER CLAMP

SUCTION HOSE FROM PIPE TO STRAINER

SUCTION PIPE PS PUMP TO JOIN

SUCTION STRAINER MAGNETIC

Hose Clamp 60

Hex. Nut M8

Plain Washer M8

STRAINER CLIP WIRE

QTY.

1

3

6

1

9

9

1

1

2

1

1

1

1

1

2

3

4

4

4

1

1

1

1

1

2

1

1

1

2

2

4

1

PART NO.

H010002

H006003

H034006

H005002

H006005

H006003

PM0906044

PM0906045

 H001007

PM0906046

PM0906047

PM0906048

PM0906049

PM0906050

PM0906051

H005004

H005013

H003116

H003119

PM0906052

PM0906053

PM0906054

PM0906055

PM0906056

PM0906057

PM0906058

PM1501115

PM0906059

H034007

H001005

H010003

PM0906060

TUBING HYDRAULIC SUCTION SUBASSEMBLY P-128



FRONT AXLE BRACKET & RELATED PARTS(4WD) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 268

P-129



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

2

3

3

4

5

6

7

8

9

10

11

12

13

13

14

14

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Front Axle Assy 

Front Axle Bracket- A26

FRONT AXLE BKT NPT-20HP

Hex. Screw M12X1.25X30 Gr.8.8

Hex Screw M10X1.25X30Gr.8.8

Spring Washer M10

Hex. Screw 8X25

Spring Washer M8

Spring Washer M12

Bonnet Bottom Plate A26/A20 NB

Bracket for lock pin.

Hex. Screw M12x35

Rim 4X12

Hex. Screw

Tube 6X12

FRONT TYRE 5.00x15

Tire 6X12

FRONT TUBE 5.00x15

QTY.

1

1

1

12

12

16

3

3

1

A.R

2

1

2

28

2

2

2

2

PART NO.

PM1003050

PM1001014

PM1001034

H004041

H004047

H006001

H005007

H006003

H006004

PM1001007

P120403600

H004015

PG1002017

H003124

PG1002018

P070119413

PG1002019

P070119414

FRONT AXLE BRACKET & RELATED PARTS(4WD) P-129



HOUSING SWIVEL FRONT AXLE LH / RH) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 270

P-130



S. No. MODEL NO. DESCRIPTION REMARKS

1

1.1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

HOUSING SWIVEL FRONT AXLE LH 

HOUSING SWIVEL FRONT AXLE RH 

SCREW M12X1.75X12-8.8 HEX HEAD 

WASHER 12.0X22.0 SCREW RAIL 

BEARING TAPER ROLLER 30304 

SHAFT DRIVER BEVEL GEAR Z-9 

CIRCLIP A40X1.75 N 

BEARING BALL 6908 

CIRCLIP B62X2.0 N (IS 3075 PART-II) 

SHIM 60X50 (0.075 MM) 

 SHIM 60X50 (0.2285 MM) 

SHIM 60.X50 (0.4065 MM)

BEARING BALL 6909

SLEEVE OIL SEAL SWIVEL HOUSING

SEAL OIL SWIVEL HOUSING 52X70X10

HOUSING KNUCKLE FRONT AXLE

SHIM 61.8X51 (0.2285 MM)

SHIM 61.8X51 (0.4065 MM)

SHIM 61.8X51 (0.5335 MM)

SHIM 61.8X51 (0.7875 MM)

SHIM 61.8X51 (1 MM)

SHIM 61.8X51 (1.2 MM)

SHIM 61.8X51 (1.5 MM)

 BEARING BALL 6206

GEAR DRIVER BEVEL KNUCKLE Z-10

DOWEL POSITIONING 10X25

GEAR DRIVEN BEVEL KNUCKLE Z-16

WASHER 36.0X20.0X3.0

COVER KNUCKLE HOUSING 

 SHIM COVER KNUCKLE (0.075 MM)

QTY.

1

1

2

2

4

2

1

2

6

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

2

8

2

2

2

2

PART NO.

PM1003062

PM1003063

PM1003115

PM1003114

H029033

PM1003093

H017005

H02629

H018014

PM1003081

PM1003082

PM1003083

H02630

PM1003119

PM1003120

PM1003059

PM1003074

PM1003075

PM1003076

PM1003077

PM1003078

PM1003079

PM1003080

H026014

PM1003095

PM1003116

PM1003096

PM1003117

PM1003064

PM1003084

HOUSING SWIVEL FRONT AXLE LH / RH) P-130



HOUSING SWIVEL FRONT AXLE LH / RH) 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 272

P-130 A



S. No. MODEL NO. DESCRIPTION REMARKS

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

SHIM COVER KNUCKLE (0.125 MM)

 SHIM COVER KNUCKLE (0.2285 MM) 

 SHIM COVER KNUCKLE (0.4065 MM)

SEAL O RING 2.62X62.00 

WASHER M18 FLAT COPPER 

PLUG M18X1.5X12-6.8 HEX HEAD 

BOLT M8X1.25X20-8.8 HEX HEAD 

BOLT M10X1.50X45-8.8 HEX HEAD ROUNDED TOP 

NUT M10X1.50 NYLOCK HEX 

SEAL O RING 2.62X95.0 

LOCTITE 574 

HOUSING WHEEL FRONT AXLE 

SHAFT FRONT AXLE WHEEL 

BOLT M12X1.5 FRONT WHEEL HUB 

SEAL OIL 35X60X14.5 PTO OUTPUT SHAFT 

SHIM REAR AXLE SHAFT (0.075 MM) 

SHIM REAR AXLE SHAFT (0.125 MM) 

SHIM REAR AXLE SHAFT (0.2285 MM) 

SHIM REAR AXLE SHAFT (0.4065 MM) 

SHIM REAR AXLE SHAFT (0.5335 MM)

 SHIM REAR AXLE SHAFT (0.7875 MM) 

BEARING BALL 6305 

WASHER SPLIT WHEEL END 

GEAR DRIVEN BEVEL WHEEL Z-37 

BEARING BALL 6306 

 LOCTITE 574 

 BOLT M10X1.50X30-10.9 HEX HEAD 

SCREW M12X1.75X35-10.9 

CIRCLIP B62X2.0 N

DOWEL POSITIONING 10X25

QTY.

2

2

2

2

2

2

8

2

2

2

AR

2

2

10

2

2

2

2

2

2

2

2

4

2

2

4

16

8

2

2

PART NO.

PM1003085

PM1003086

PM1003087

PM1003121

H031001

PM1003123

H002038

H002030

H001024

PM1003124

*

PM1003060

PM1003097

PM1003089

PM1003125

PM1003105

PM1003106

PM1003107

PM1003108

PM1003109

PM1003110

H026023

PM1003118

PM1003094

H026008

*

H003121

H004058

H018014

PM1003116

HOUSING SWIVEL FRONT AXLE LH / RH) P-130 A



RETAINER AND BEVEL PINION SHAFT ASSY. 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 274

P-130 B



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

RETAINER PINION FRONT AXLE 

 BEARING TAPER ROLLER 32006X 

NUT CRIMP M24X1.5 HEX HEAD 

SEAL O RING 2.65X65.0 

BEARING ASSY TRNSMSN MAIN SHAFT REAR PILOT 

SHIM RETAINER PINION (0.075 MM) 

SHIM RETAINER PINION (0.125 MM) 

SHIM RETAINER PINION (0.2285 MM) 

SHIM RETAINER PINION (0.4065 MM) 

 BOLT M10X25X1.5-10.9 ALLEN

QTY.

1

1

1

1

1

1

1

1

1

4

PART NO.

PM1003061

H029034

PM1003068

PM1003128

PM1003129

PM1003069

PM1003070

PM1003071

PM1003072

H048025

RETAINER AND BEVEL PINION SHAFT ASSY. P-130 B



PILLOW BLOCK SUB-ASSEMBLY FRONT & REAR 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 276

P-130 C



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

PILLOW BLOCK ASSEMBLY FRONT 

BUSH PILLOW BLOCK FRONT 

DOWEL BUSH PILLOW BLOCK 

NUT M10X1.50 NYLOCK HEX 

BOLT M10X1.50X35-6.6P HEX HEAD 

SEAL O RING 2.62X55.0 

GREASE NIPPLE B M6 

WASHER 48.0X4.0 THRUST

PILLOW BLOCK ASSEMBLY REAR 

 BUSH PILLOW BLOCK REAR 

SEAL O RING 3.53X72.0 

DOWEL BUSH PILLOW BLOCK 

SEAL OIL 22X37X7.0

QTY.

1

1

2

2

1

1

1

1

1

1

1

2

2

PART NO.

PM1003057

PM1003066

PM1003065

H001024

H002009

PM1003126

H040006

PM1003088

PM1003058

PM1003067

PM1003127

PM1003065

H021042

PILLOW BLOCK SUB-ASSEMBLY FRONT & REAR P-130 C



DIFFERENTIAL ASSEMBLY FRONT AXLE 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 278

P-130 D



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

CASE DIFFERENTIAL FRONT AXLE 

BEVEL SIDE GEAR DIFFERENTIAL Z-16 

PINION GEAR DIFFERENTIAL Z-10 

WASHER THRUST 32X20.5X2 DIFFERENTIAL 

PIN 5.0X24.0 SPRING DOWEL 

SHAFT HALF AXLE LH 

SHAFT HALF AXLE RH 

GEAR SET B.P. &  CROWN WHEEL FRONT AXLE 

RING SNAP DIFFERENTIAL FRONT AXLE 

BEARING BALL 6210 CN 

CIRCLIP B90X2.80 HB 

WASHER 89.90X80.0X3.0 

SHIM 89.90X81.0 (0.125 MM) 

 SHIM 89.90X81.0 (0.2285 MM) 

SHIM 89.90X81.0 (0.4065 MM)

QTY.

1

2

2

2

2

1

1

1

1

2

1

1

1

1

1

PART NO.

PM1003104

PM1003098

PM1003099

PM1003135

H037008

PM1003100

PM1003101

PM1003102

PM1003113

H026006

H018005

PM1003133

PM1003090

PM1003091

PM1003092

DIFFERENTIAL ASSEMBLY FRONT AXLE P-130 D

(10/21)



INDICATOR FRONT AXLE OIL LEVEL P – 130 E 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 280

P-130 E



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

ALL MODELS

ALL MODELS

ALL MODELS

INDICATOR FRONT AXLE OIL LEVEL 

SEAL O RING 2.00X18.00 

HOUSING FRONT AXLE CENTER BEAM

QTY.

1

1

1

PART NO.

PM1003073

PM1003130

PM1003054

INDICATOR FRONT AXLE OIL LEVEL P – 130 E P-130 E



AXLE CYLINDER AND LINK ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 282

P-130 F



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

CYLINDER ASSEMBLY POWER STEERING 

LINK ASSEMBLY POWER STEERING 

BOLT M14X2.00X35-10.9 HEX HEAD LOCK 

 WASHER M14 LOCK (NORD TYPE)

QTY.

1

2

2

2

PART NO.

PM1003132

PM1003131

H005019

PM1003134

AXLE CYLINDER AND LINK ASSEMBLY P-130 F



GUARD STEERING CYLINDER 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 284

P-130 G



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

ALL MODELS

ALL MODELS

ALL MODELS

BOLT M8X1.25X20-8.8 HEX HEAD

WASHER M8 SPRING LOCK

GUARD ASSEMBLY CYLINDER RH/LH

QTY.

4

4

2

PART NO.

H004006

H006003

PM1003138

GUARD STEERING CYLINDER P-130 G



ROPS FOLDABLE SUBASSEMBLY COMPACT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 286

P-131



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

BOLT M8X1.25X30 HEX SOCKET HEAD 

VALVE ASSY HYD CONTROL SINGLE SPOOL 

BOLT M10X1.50X30-8.8 HEX HEAD 

COMPACT PLOUGH LAMP ASSY. (12V)

WASHER M8 FLAT 

WASHER M8 SPRING LOCK 

BOLT M8X1.25X20-8.8 HEX HEAD 

WASHER M10 FLAT 

WASHER M10 SPRING LOCK 

COMPACT TOOL BOX ASSY

BKT ASSEMBLY SUPPORT FENDER (WITH ROPS) 

NUT M10X1.50-8 HEX 

NUT M8X1.25-6 HEX 

PIN ROPS LOCKING 

NUT M20X2.50 HEX NYLOCK 

BUSH COLLAR ROPS FRAME 

BOLT M20X2.5X115-8.8 HEX HEAD 

NUT M12X1.75 HEX 

PIN AND RING ASSY LOWER LIFT LINK LYNCH 

BOLT M12X1.75X55-10.9 HEX HEAD 

BASE ASSEMBLY ROPS

NUT M8X1.25-8 HEX 

ROPS TOP U

BOLT M14X2.00X35-10.9 HEX HEAD LOCK 

WASHER M14 SPRING LOCK 

BOLT M12X35-10.9 HEX HEAD 

WASHER M12 SPRING LOCK 

WASHER M12 FLAT 

LEVER SPOOL VALVE 

KNOB SPOOL VALVE

QTY.

2

1

2

1

2

2

2

2

2

1

1

2

2

2

2

2

2

2

2

2

1

4

1

4

4

2

2

2

1

1

PART NO.

H048014

PM0905003

H004007

PM1301051

H007004

H006003

H004006

H007001

H006001

PM1203027

PM2200031

H001001

H001005

PM1203078

H039011

PM1203079

H002070

H001004

H035002

H002024

PM2200029

H001005

PM2200030

H005019

H006009

H002015

H006004

H008003

PM1203082

PM1203092

ROPS FOLDABLE SUBASSEMBLY COMPACT P-131



ROPS FOLDABLE SUBASSEMBLY COMPACT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 288

P-131



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

ALL MODELS

ALL MODELS

ALL MODELS

WASHER M14X1.5 FLAT

LED FRONT ROPS LIGHT

LED REAR ROPS LIGHT

QTY.

4

2

2

PART NO.

H010008

PM1301005

PM1301006

ROPS FOLDABLE SUBASSEMBLY COMPACT P-131



FENDERS SUB ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 290 

P-132



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

6

7

8

9

10

11

12

13

14

15

17

18

19

20

21

22

23

24

25

26

27

28

29

30

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

FENDER ASSEMBLY RH

NUT M8X1.25-6 LOCK

NUT M10X1.50 NYLOCK HEX

FENDER ASSEMBLY LH

HANDLE FENDER ASSEMBLY LH

HANDLE FENDER ASSEMBLY RH

CONSOLE RH GEAR SHIFT LEVER

CONSOLE LH RANGE LEVER

NUT M8X1.25-8 HEX

WASHER M8 SPRING LOCK

WASHER M8 FLAT

WASHER M10 FLAT

BOLT M10X1.50X30-6.6 HEX HEAD

WASHER M10 SPRING LOCK

BKT ASSY REGISTRATION PLATE MOUNTING

NUT M8X1.25-6 HEX

NUT M5X0.80-6 PLATED

PLATE DATA STATUTORY

BOLT M8X1.25X16-8.8 HEX HEAD

PLUG FENDER DIA 11.0

RIVET 4X6.0MM (CLINCH TYPE)

PLUG M10X1.5 SQUARE HEAD 

STUD B M8X1.25X60-8.8

STUD B M8X1.25X42-8.8

PAD ASSY HYD LIFT CONTROL LEVER LOWER 

KNOB HYDRAULIC LIFT CONTROL LEVER STOP

PIN 1.6x12 COTTER

PAD HYDRAULIC LIFT CONTROL LEVER UPPER

QTY.

1

2

18

1

1

1

1

1

8

10

10

14

14

6

1

2

2

1

2

2

4

6

2

4

1

2

2

2

PART NO.

PM1203050

H001022

H039002

PM1203049

PM1203084

PM1203085

PM1203076

PM1203075

H001005

H006003

H007004

H007001

H004048

H006001

PM1203081

H001005

H001005

PM2001058

H004002

PM1203080

P0401031

PM1203083

H012004

H012023

PM1701376

PM0601187

H043024

PM1701377

FENDERS SUB ASSEMBLY P-132



FENDERS SUB ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 292

P-133



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

35

36

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

LAMP ASSY VEHICLE REGISTRATION PLATE

BOLT M8X1.25X20-8.8 HEX HEAD

SCREW M5X0.80X10 CROSS RECESSED PAN 

REFLECTOR REAR

BRACKET REAR REFLECTOR RH

BRACKET REAR REFLECTOR LH

QTY.

1

2

4

2

1

1

PART NO.

PM1203088

H004006

H066003

PM2001060

PM1203086

PM1203087

FENDERS SUB ASSEMBLY P-133



REAR TYRE ASSY. & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 294

P-134



S. No. MODEL NO. DESCRIPTION REMARKS

1

1

2

3

4

4

5

5

6

7

8

9

AVENGER 26

AVENGER 20

ALL MODELS

ALL MODELS

AVENGER 26

AVENGER 20

AVENGER 26

AVENGER 20

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Wheel Rim W7 X 20

Rim W7-18

Spring Washer

Rear Wheel Nut M16X1.5

Tube 8.3X20

Rear Tube 8-18

Tire Rear 8.3X20

Rear Tyre 8-18

Blast Weight

Nut M16

Hex Bolt M16X50

Spring Washer M16

QTY.

c

2

10

10

2

2

2

2

2

8

8

8

PART NO.

PG0701030

P0701057

H006002

P0701004

PG0701023

P070119420

PG0701022

P070119419

PG1304004

H001002

H003010

H006002

REAR TYRE ASSY. & RELATED PARTS P-134



FUEL TANK ASSY & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 296

P-135



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Fuel Tank Frame A26/A20 NB

Rubber Pad Fuel Tank

Rubber (Strap Clamp)

Hex. Screw M10X30

Spring Washer M10

Nylon Nut M6

Rubber Pad

Fuel Tank-A26/A20 NB

Float Valve

Cheese Head Screw M5X12

Fuel Tank Cap With Key

Gasket For Float Valve

Copper Washer 16X22X1.5

Fuel Cock

Hex Screw M6X45

Bonnet Holding Bkt.-A26 NB

Flange Head Hex. Screw M8x20

Spring Washer M8

Hex. Nut M8

Hinge Pin

Punched Washer M12

Split Cotter Pin Dia 2.5X25

QTY.

1

4

2

4

4

2

2

1

1

6

1

1

1

1

2

1

14

14

8

2

4

2

PART NO.

PM1202031

P1202038

P1202041

H004007

H006001

H039004

P1203013

PM1202030

P1202040

H015002

P1202039

P1202048

H031010

P1202021

H005011

PM1201024

H042004

H006003

H001005

P1201189

H008003

H043006

FUEL TANK ASSY & RELATED PARTS P-135



BONNET ASSY. & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 298

P-136



S. No. MODEL NO. DESCRIPTION REMARKS

1

1.1

1.2

1.3

1.4

1.5

1.6

1.7

1.8

1.9

1.1

1.11

1.12

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Bonnet & Dash Board Assy  -Mech NB

Top Panel-MECH.

Hood Side Panel LH- MECH.

Front Mesh Assy.

Head Lamp Bezel

Hood Front Lower Part

Light Extension Panel LH

Light Extension Panel RH

Hood Side Panel RH- MECH.

Dashboard Panel Top

Dashboard Panel RH

Dashboard Panel LH

Dashboard

Mirror Mounting BKT

Bonnet Lock

Gas Spring

Plain Washer M6

Bonnet Lock Strip

Bonnet Lock With Key

Rear View Mirror (LH)

Rear View Mirror (RH)

Hex. Nut M6

Side Mesh NB

Flanged Head Screw M6X20

Mushroom Head Cross Recess Screw M6X20

Rubber Boot A26/A20 (Steering Column)

Bkt. Instrument Cluster Holding

Bonnet Bottom Beading

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

99

1

1

1

1

22

1

20

127

1

2

1

PART NO.

PM1201026

PM1201010

PM1201011

PM1201008

PM1201009

PM1201007

PM1201005

PM1201006

PM1201012

PM1202003

PM1202005

PM1202004

PM1202002

PM1202037

P120120700

PM1201030

H01002

P120403500

P120120800

PM1202029

P1202004

H001007

PM1201025

H042009

H056001

PM1202032

PM1301038

PM1201031

BONNET ASSY. & RELATED PARTS P-136



BONNET ASSY. & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 300

P-136



S. No. MODEL NO. DESCRIPTION REMARKS

17

18

19

19

20

21

21

22

23

19

19

20

21

21

22

23

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

26 Model Sticker

Sticker 4WD

Mtg. Bkt. Gas Spring

Mtg. Bkt. Gas Spring

Spring Washer M6

Support Bkt. for Fuel Tank Frame

Support Bkt. for Fuel Tank Frame

Avenger Decal

Tie Rod Bonnet Lock

Mtg. Bkt. Gas Spring

Mtg. Bkt. Gas Spring

Spring Washer M6

Support Bkt. for Fuel Tank Frame

Support Bkt. for Fuel Tank Frame

Avenger Decal

Tie Rod Bonnet Lock

QTY.

2

2

1

1

20

1

1

2

1

1

1

20

1

1

2

1

PART NO.

PM2001008

PM2001009

PM1201014

PM1201016

H006005

PM1201015

PM1201017

PM2001006

PM1201028

PM1201014

PM1201016

H006005

PM1201015

PM1201017

PM2001006

PM1201028

BONNET ASSY. & RELATED PARTS P-136



DRIVER SEAT & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 302

P-137



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Driver Seat Assy. With Seat Belt

Hex. Screw M10x25

Spring Washer M10

Punched Washer M10

QTY.

1

4

4

4

PART NO.

PM0206001

H004004

H006001

H008001

DRIVER SEAT & RELATED PARTS P-137



HARNESS ASSY. & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 304

P-138



S. No. MODEL NO. DESCRIPTION REMARKS

1

1.2

1.3

1.4

1.5

1.6

1.7

2

3

4

5

6

7

8

9

10

11

12

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Harness Assy. NPT

Main Wiring Harness

Fender Harness-R

Fender Harness-L

Harness: Joint Fender

Harness: Head Lights

Harness: Float Assy.

Harness Glow plug

Battery Lead(-Ve)

Battery Lead(+Ve) long

Cheese Head Screw M5X16

Punched Washer M5

Hex. Nut M5

Plastic Tie (8")

Revolving Light Harness

Seven Pin Socket Harness

Battery Lead(-Ve)

FLASHER ASSEMBLY INDICATOR LIGHT

QTY.

1

1

1

1

1

1

1

1

1

1

2

2

2

4

1

1

1

1

PART NO.

PM1302016

PM1302005

PM1302006

PM1302007

PM1302008

PM1302009

PM1302010

PM1302011

P1302013

P1302021

H015003

H008011

H001008

P130201700

PM1302002

PM1302003

PM1302012

PM1302015

HARNESS ASSY. & RELATED PARTS P-138



LIGHT , SWITCHES & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 306

P-139



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

12

12.1

13

14

15

16

17

18

19

20

21

22

23

24

25

25

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Digital Cluster Assy.A20/A26

Battery Holding Bkt-NB

Hazard Switch

Starting Switch

Horn Assy.

Flange Head Hex. Screw M8x20

M/C Washer M8

Spring Washer M8

Nyloc Nut M8

Flasher Unit Assy.

Hex. Nut M6

Oil Pressure Switch

Oil Pressure Switch

Al. Washer

Brake Light Switch

Flange Head Hex. Screw M6x16

Battery 65 Ah

Battery Holding Tie-Rod-NB

Flasher Unit for OPC

Cheese Head Screw M6x30

Hex Screw M6x25

Hex. Nut M6

Spring Washer M8

Plough Lamp Assy.

Led Front Fender Light

Led Rear Fender Light

Mtg. Brkt. Fuse Box

Mtg. Brkt. Fuse Box

QTY.

1

1

1

1

1

1

1

1

1

1

11

1

1

1

1

12

1

2

1

3

2

2

2

1

2

2

1

1

PART NO.

PM1301040

PM1301036

P130108800

P130101200

P130100800

H042004

H007004

H006003

H039005

P130101300

H001007

PM0101080

PM0107024

H032006

P130101100

H042002

PM1301027

PM1301037

PM1301020

H015004

H005013

H001007

H006003

P130112600

PM1301005

PM1301006

PM1301021

PM1301030

LIGHT , SWITCHES & RELATED PARTS P-139



LIGHT , SWITCHES & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 308

P-139



S. No. MODEL NO. DESCRIPTION REMARKS

26

26

27

28

29

30

30.1

31

31.1

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

48.1

48.2

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Mtg. Brkt. Main Relay

Mtg. Brkt. Main Relay

Sticker: Do Not Step

Horn Mtg Bracket

Work Light Switch With Illumination

Head Light Square (L.H)

Bulb - Hb3-12V 60W

Head Light Square (R.H)

Bulb - Hb3-12V 60W

Butterfly Nut M8 for Battery Holder

Plain Washer M8

Charging Socket (12V)

Revolving Light

Glow Plug Control Unit

Reflex Reflector (Round Red)

Safety Controller For Engine Shut-Off

Relay Small

Main Relay CRDI-75

Buzzer Assy. (Continues Beeping)

Flasher EU (For LED Light)

Mtg. Brkt. Reflex Reflector

Registration Light

Battery Cut Switch (Red Knob)

Revolving Light Switch

Combination Switch

Seven Pin Socket Assy.

Seven Pin Socket

Adaptor for Seven Pin Socket

QTY.

1

1

1

1

1

1

2

1

2

2

2

1

1

1

2

1

1

5

1

1

2

1

1

1

1

1

1

2

PART NO.

PM1301016

PM1301029

P120111300

P130108200

P130109500

P130111800

P130117000

P130111800

P130117000

H001005

H010003

P130108900

PM1301013

PM1301014

PM1301008

PM1301017

PM1301018

PM1301010

PM1301012

PM1301009

PM1301024

PM1301033

PM1301043

PM1301031

PM1301063

P1301050

P1301035

P1301036

LIGHT , SWITCHES & RELATED PARTS P-139



DECAL MODEL IDENTIFICATION 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 310

P-140



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

DECAL DIFFERENTIAL LOCK 

DECAL OIL IMMERSED BRAKE (RED) 

DECAL PARKING BRAKE 

DECAL STARTING SWITCH BLUE 

DECAL POSITION LEVER 

DECAL GEAR SHIFTER LEVER 1-N-R 

DECAL GEAR SHIFTER LEVER 3-N-2 

DECAL 4WD ENGAGE DISENGAGE 

DECAL PTO SPEED 540-N-540E 

DECAL RANGE 

DECAL POWERED WITH MITSUBISHI ENGINE 

DECAL HYD LIFT OPERATION INSTRUCTION 

DECAL HAND ACCELERATOR 

DECAL DANGER GEAR 

DECAL BELT AND FAN WARNING 

DECAL DANGER BATTERY 

DECAL PTO WARNING 

DECAL PTO GUARD WARNING 

DECAL RADIATOR CAP WARNING 

DECAL SEAT BELT WARNING 

DECAL CAUTION HYDRAULIC AND ENGINE 

DECAL CLUTCH PEDAL WARNING

DECAL CAUTION AIR CLEANER 

DECAL CAUTION DOWN HILL 

DECAL TRACTOR SAFETY INSTRUCTIONS 

DECAL CAUTION ALTERNATOR 

DECAL ISOLATOR ASSEMBLY BATTERY 

DECAL HOT SURFACE WARNING 

DECAL QRC CYLINDER CLOSED 

DECAL QRC CYLINDER OPEN

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

PART NO.

PM2001014

PM2001015

PM2001016

PM2001017

PM2001018

PM2001019

PM2001020

PM2001021

PM2001022

PM2001023

PM2001024

PM2001025

PM2001026

PM2001027

PM2001028

PM2001029

PM2001030

PM2001031

PM2001032

PM2001033

PM2001034

PM2001035

PM2001036

PM2001037

PM2001038

PM2001039

PM2001040

PM2001041

PM2001042

PM2001043

DECAL MODEL IDENTIFICATION P-140



DECAL MODEL IDENTIFICATION 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 312

P-140



S. No. MODEL NO. DESCRIPTION REMARKS

31

32

33

34

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

DECAL ROPS WARNING 

DECAL TYRE PRESSURE 

DECAL TRACTOR SPEED NPT

DECAL DRAFT CONTROL LVER

QTY.

1

1

1

1

PART NO.

PM2001014

PM2001015

PM2001016

PM2001066

DECAL MODEL IDENTIFICATION P-140



PROPELLER SHAFT ASSEMBLY 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 314

P-141



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

4

5

6

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

COUPLING ASSEMBLY PROPELLER SHAFT

INT. CIRCLIP B40X1.75 N

SPRING DOWEL PIN 6 X 35 

PROPELLER SHAFT NPT Z-14

COUPLING SLEEVE (4WD) TS

QTY.

1

1

2

1

1

PART NO.

PM1600038

H018001

H037035

PM1600036

PM1600029

PROPELLER SHAFT ASSEMBLY P-141



GUARD ASSEMBLY PROPELLER SHAFT 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 316

P-142



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

GUARD ASSEMBLY PROPELLER SHAFT REAR

GUARD ASSEMBLY PROPELLER SHAFT FRONT

HOSE GUARD ASSEMBLY PROPELLER SHAFT

CLAMP ASSEMBLY 70MM DIAMETER

QTY.

1

1

1

1

PART NO.

PM0601828

PM0601829

PM0601827

H034013

GUARD ASSEMBLY PROPELLER SHAFT P-142



BUMPER ASSY. & RELATED PARTS 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 318

P-143



S. No. MODEL NO. DESCRIPTION REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Bumper

Hex. Bolt M14X1.5X40

Spring Washer M14

Hex. Nut M14

Front Weight Centre

Front Weight

Pin For Front Weight

Castle Nut M16X1.5

Split Cotter Pin Dia4

Lynch Pin

Hex. Bolt M12X130

Spring Washer M12

Nut M12

Front Tow Pin

QTY.

1

4

4

4

1

2

1

1

1

1

1

1

1

1

PART NO.

PG1304003

H003011

H006009

H001003

PG130400201

PG130400101

PG1304007

H041005

H043011

H035004

H003082

H003004

H001004

PG1304005

BUMPER ASSY. & RELATED PARTS P-143



ACCESSORIES 

AVENGER TRACTOR MODELS A20-26 MHI (2WD/4WD) 320

P-144



S. No. MODEL NO. DESCRIPTION REMARKS

1

1.1

2

3

4

5

6

7

8

9

10

11

12

13

14

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

ALL MODELS

Tool Kit Assy.

Tool Kit Bag

Ring Spanner 16X17

Open End Spanner 10X11

Open End Spanner 12X13

Open End Spanner 14X17

Open End Spanner 18X19

Open End Spanner 20X22

Open End Spanner 30X32

Ring Spanner 18X19

Ring Spanner 24X27

Screw Driver

Pliers

Grease Gun

Hammer

QTY.

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

PART NO.

P140100100

P140100200

P140100300

P140100400

P140100500

P140100600

P140100700

P140100800

P140100900

P140101600

P140101000

P140101100

P140101200

P140101300

P140101400

ACCESSORIES P-144




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302
	Page 303
	Page 304
	Page 305
	Page 306
	Page 307
	Page 308
	Page 309
	Page 310
	Page 311
	Page 312
	Page 313
	Page 314
	Page 315
	Page 316
	Page 317
	Page 318
	Page 319
	Page 320
	Page 321
	Page 322
	Page 323
	Page 324
	Page 325
	Page 326
	Page 327
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302
	Page 303
	Page 304
	Page 305
	Page 306
	Page 307
	Page 308
	Page 309
	Page 310
	Page 311
	Page 312
	Page 313
	Page 314
	Page 315
	Page 316
	Page 317
	Page 318
	Page 319
	Page 320
	Page 321
	Page 322
	Page 323
	Page 324
	Page 325
	Page 326
	Page 327



